PARTS AND Ariers
REPAIR MANUAL 4586 WP

TRACTOR

THIS MANUAL COVERS
THE COMPLETE LINE and
OF ARIENS 22000

SERIES SNO-THRO .
TRACTORS AND AT- SNO-THRO
TACHMENTS FOR THE

YEARS 1969 THROUGH ATTACHMENT
1978 INCLUSIVE.

A SAFETY MESSAGE A )

The product for which you have requested
information or replacement parts is not a current
product. The replacement models incorporate
product designs, safety features, safety
instructions or warnings which represent the latest
“State Of The Art” developments. For your safety
and those around you please contact your nearest
Ariens/Gravely Dealer for a demonstration of the
Qurrent product safety provisions and featuresj

For complete infor-
mation regarding
model numbers and
serial numbers see
page 2.

PRM 22000

l§69 TO 1978 INCLUSIVE
Part No. 000138A

™ ARIENS COMPANY BRILLION, WIS. 54110




INDEX
22000 SERIES SNO-THRO

1969 THROUGH 1978 ﬂ

MODEL NUMBER and SERIAL NUMBER of your machine will be
stamped on the frame or printed on the Serial Number Decal which a{ .

will be located on the frame near the engine on all Ariens products. @ MFD. BY Auess CO.
Do not be confused with other identification plates located on the
engine or attachments.

BRILLION, WISCONSIN U.§. A

e
moo. No. 000000 ser. Nno. 000000

1. EXPLODED VIEW AND PARTS LIST ..c.cctvecevccccccvaccrscccssccescscsssesesrsoscssssscscasssassscacsnsses

YEAR CATALOG MODEL SERIAL PAGE NO.
1978 PM-22-77 922025 007001 & Up 5t 11
1976/77 PM-22-75 922025 000101 - 007000 121018
1978 PM-22-77 922024 018001 & Up 510 11
1976/77 PM-22-75 922024 000101 - 018000 1210 18
1978 PM-22-77 922023 000101 & Up 5to 11
1978 PM-22-77 922022 007001 & Up 5t 11
1976/77 PM-22-75 922022 000101 - 007000 12t0 18
1978 PM-22-77 922021 000101 & Up 510 11
1978 PM-22-77 922020 011001 & Up 5to 11 'i
1976/77 PM-22-75 922020 000101 - 011000 121018
1978 PM-22-77 922019 000101 & Up 5t0 H
1978 PM-22-77 922018 008001 & Up 5to 11
1976/77 PM-22-75 922018 000101 - 008000 121018
1975 PM-22-74 922017 000101 & Up 20t0 25
1975 PM-22-74 922016 000101 - 002449 20t0 25
1975 PM-22-74 922015 000101 & Up 20t0 25
1975 PM-22-74 922014 000101 - 003901 201025
1975 PM-22-74 922013 000101 & Up 20t0 25
1975 PM-22-74 922012 000101 - 002678 201025
1975 ) PM-22-74 922010 003906 - 006163 201025
1974 PM-22-73 922010 000101 - 003824 271029
1974 PM-22-73 922009 000101 - 003834 271029
1974 PM-22-73 922008 008501 - 013504 271029
1973 - PM-22-72 922008 000101 - 008501 30033
1974 PM-22-73 922007 000125 & Up 271029

1973 PM-22-72 922007 000101 - 000125 30t033

PAGE 2




S L

1974 PM-22-73 922006 006601 - 009778 271029

1973 PM-22-72 922006 000101 - 006600 301033
1975 PM-22-74 922003 033701 - 040000 20to 25
1974 PM-22-73 922003 025501 - 033700 271029
1973 PM-22-72 922003 010600 - 025500 301033
1972 PM-22-71 922999 000101 & Up 341037
1971/72 PM-22-72 922003 000001 - 010599 341037
1971/72 PM-22-71 922002 000001 - 010517 341037
1970 PM-22-69 22999 010000 - 019553 38 to 41
1969 FHST-68 22999 000001 - 010000 421045

................................................................ 5-45
SERVICE AND ADJUSTMENTS . ...... .ttt ittt et 46-52
120F,V‘OI.T ELECTRIC STARTER KIT ... .t 53-54
LUBRICATION ... e e e e e 55
TROUBI.ESHOO_TING ........................................................................... 56
BELT CROSS REFERENCE ......................................................................... 56
ENGINECROSS REFERENCE . ...........iiutitttttie ittt e e e e 57-59

PAGE 3



ATTACHMENT CLUTCH MUST BE OUT WHEN STARTING
ENGINE OR LEAVING HANDLE AREA. COMPRESS EITHER
WANDLE LEVER TO KEEP ENGINE RUNNING
IF ATTACHMENT CLUTCH IS IN.

78328

A WARNING

ROTATING PARTS
KEEP CLEAR OF COLLECTOR
RAKES WHILE ENGINE

1S RUNNING IN 4 ¢
ATTACHMENT Ny H
78327 CLUTCH ouT| |3 E
E
A\ SAFETY 78401 20
INSTRUCTIONS
AVOD POTENTIAL HAZARDS l 3
1. READ OWNERS MANUAL FOR DPENATING AND
SAFETY INSTRUCTIONS E
2. ODSEAYE ALL LACELS AND INSTRUCTIONS.
3. D0 NOY DLFEAT INTERLOCK SYSTEM. 17 13 L
FOR YOUR PROTECTION . -
4. STOP ENGIND AKD WAVT FOR ALL MOVEMENT [ | E
TO STOP BLFORE UNCLOCCING OR T
SERVICING MACHINE. c
$. RIVER ALLOW CIILDREN TO OPERATE THE H
EQUIPMENT. KEVER ALLOW ADULTS TQ T
OPERATE THE EQUIPKENT WITHOUT PNOPER
INSIRUCTION. R o
4. KEEP THE ANEA OF OPERATION CLEAR OF
ALL PERSGNS, ESPECIALLY CHILDREN, 0 R
7. NEVER DIRECT DISCHARCE AV BYSTANDERS
OR ALLOW ANYOKE IN FRONT OF UNIT. T R
0. NEEP MACHINE PRCPEALY MAINTAINED AND
SERVICED WITH ALL SHIELDS, CUARDS, AND
\ PROTECTIVE DEVICES IM PLACE. J T
78416 OFF |E_ 78321
_ KEY R L=
ATTENTION SWITCH O V| 7839
‘| WHEN USING SUMMER ATTACHMENTS DISCHARGE
REMOVE HEATER BOX AND INSTALL 78320
AIR CLEANER RIGHT LEFT 6 H.P. Engine Decal
78189 78325 78225
COMPLIANCE WITH CANADIAN RADIO (NTERFERENCE REGULATIONS CERTIFIED 5 H.P. Engine Decal
REPLACE SPARK PLUG WITH RESISTOR SPARK PLUG ONLY ! 78193
CERTFIE CONFORME AU REGLEMENT CANADIEN SUR LE BROUILLACE RADIOELECTRIQUE .
REMPLACER LA ROUGHE PAR UNE ROUGIE A RESISTANCE SEULEMENT ! 4 H.P. Engine Decal
78400 78221

EFERATING INSTRUCTIONS TO START TURN KEY SWITCH ON AND PULL STARTER FROM RIGHT SIDE OF MACHINE
REFER TO OWNERS MANUAL | TO STOP TURN KEY SWITCH TO OFF AND REMOVE KEY

78398 ORDER DECALS BY ARIENS PART NUMBER SHOWN

4 BE AWARE OF SAFETY DEC N 4

™ ADJUSTING DECAL
° LOCATED ON IDLER ARM
4,5 HR-£#
ARIENS COMPANY BRILLION, WISCONSIN US A (x':} )
78061 ¥

CLUTCH

A\ WARNING #orrr
“DEPRESS 78251 &
FOR

ADJACENT AREAS MAY EXCEED 150°F

WHEEL
DRIVE

78324

78326

A WARNING

ROTATING PARTS
STOP ENGINE AND REMOVE SPARK
PLUG IGNITION WIRE BEFORE

DIMmMem— XOOrrIM=—E—

REMOVING 0BSTRUCTIONS
ORDER FROM TECUMSEH 78323
PULL TO
SHOKE A HIGH SPEED IMPELLER ROTATES
OFF INSIDE THIS HOUSING TO THROW
12 THE SNOW. NEVER REACH OR PUSH
3/4 ANY OBJECT INTO THE DISCHARGE
FULL CHUTE WITH THE IMPELLER
5H.P ROTATING!
4&5H.P.
120 VeITAC.
t C STARTER KEEP HANDS, FEET AND ALL
T0 START FOREIGN OBJECTS OUT OF
PUSH THE COLLECTOR (RAKES).
Ve REPLACE SHEAR BOLTS WITH
“2°"K1‘T°§,I‘L‘$,““ ARIENS SHEAR BOLTS ONLY!



TRACTOR PARTS FOR MODELS 922018,922019,922020,922021,922022

922023,922024 & 922025
PIECES DU TRACTEUR DES MODELES 922018,922019, y @
922020,922021,922022,922023,922024 & 922025

.y ~o

CAUTION

ORDER PARTS BY PART NUMBER -
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

ATTENTION
COMMANDEZ LES PIECES
PAR LEUR NUMERO ET NON PAR
.NUMERO DE REFERENCE. TOUTE
COMMANDE PAR NUMERO DE
REF ERENCE SERA IGNOREE.




TRACTOR PARTS FOR MODELS
922018,922019,922020,922021,922022,922023,922024 & 922025
PIECES DU TRACTEUR DES MODELES
922018,922019,922020,922021,922022,922023, 922024 & 922025

No DE No DE CODE
PIECE D'INV.

REF.
DESCRIPTION

REF. PART STOCK

NO. NO. CODE

NO. REQ'D.

QUANTITE

QUANTITE

DESCRIPTION

REF. PART STOCK

NO. NO. CODE

VN O—NM
—e— NN NN
SRERKR
SS85886
1 59045 M - CAP SCREW, 5/16-18 x 1% 1 1 1 COTTER PIN, 1/8 x 1%
2 64007 M  WASHER, %" Std. 3 3 3 GRIP
4 22129 S HANDLEPIVOT 1 1 1 WHEEL
6§ 74039 S  TAPPING SCREW 2 2 2 TIRE AND WHEEL ASSEMBLY
6 22028 F FASTENER 1 1 1 Consists of:
7 75001 S SHIFT BALL 1 1 1 Tire (only Carlisle turf saver
8 22044 'S  SHIFT HANDLE 1 1 1 tread available) 1
9 22034 S  SHIFT ROD 1 1 1 M Tube 1
10 83090 F  SPRING1 1 1 1 S Side Plate, Outside 1
11 65042 F  LOCKNUT,5/16-18 3 6 6 S Side Plate, Inside 1
12 522014 S HANDLE BAR W/Decals 1 1 1 S Cap Screw 3
13 59001 M . CAPSCREW, 1/4-20 x 3/4 1 1 1 S Lockwasher 3
14 69107 F  THROTTLE CONTROL 1 F Nut 3
14 69108 F  THROTTLE CONTROL 1 1 M  RIBBED NECK BOLT 6 6
16 65040 F  LOCKNUT, 1/4-20 4 4 4 F  LOCKWASHER 6
17 22100 S  INNER BELT COVER 1 1 1 S  WHEEL HUB 2
18 66015 M  KEY, Woodruff No. 5 1 1 ] S  WHEEL HUB 2
19 22089 S  CAMSHAFT SHEAVE 1 1 F  BEARING SUPPORT 2 2 2
19 22151 S  CAMSHAFT SHEAVE 1 M  EYEBOLT 1 i 1
20 60014° M  SETSCREW, 1/4-20 x 1/4 Socket Head 2 2 2 M SPINDLE CUP 2 2 2
21 60012 M  SETSCREW, 5/16-18 x 3/8 Socket Head 2 2 2 M  HUBCAP 2 2 2
22 66013 M  KEY, SAE 1035 1 1 1 S  CLUTCH LEVER ROD 1 1 1
23 22007 M BELT FINGER 1 1 1 M  WASHER 1 1 1
24 59053 M  CAP SCREW, 5/16-24 x 3/4 1 1 1 S  SUPPORT BRACKET 1 1 1
95 63003 F  LOCKWASHER, 5/16 Std. 1 1 1 M UNIVERSAL JOINT 1 1 1
26 59028 F  CAPSCREW, 1/4-20 x 1/2 4 4 4 M MACHINE SCREW 1 1 1
27 64001 F  WASHER, 3/16 Std. 2 2 2 M EXT. LOCKWASHER LOR
28 22124 S  OUTER BELT COVER 1 1 1 M  COTTERPIN 2 2 2
37 10294 S SHEAVE 1 1 1 S CLUTCH ROD 1 1 1
39 70009 M  FLANGE WHIZLOCK SCREW, 5/16-18 F  CAPSCREW, 5/16-18 x 3/4 6 6
x 1/2 6 6 6 M CAP SCREW 6
40 62009 F  CARRIAGE BOLT, 5/16-18 x 1/2 2 2 2 M SPRING EXTENSION 1 1 1
47 65056 F  LOCKNUT, 1/4-20 Flange Whizlock 6 6 6 S UPPER ROD INTERLOCK LI
.48 63019 F  LOCKWASHER 1 1 1 S  HANDLE INTERLOCK 1 1 1
49 522018 S CLUTCH HANDLE 1 1 1 S PINPIVOT 1 1 1
50 75006 M GRIP 2 2 2 S CONNECTING LINK 1 1 1
51 22072 S CLUTCH ROD 1 1 1 M LOWER ROD INTERLOCK 1 1 1
52 59050 F  CAPSCREW, 1/4-20 x 1% 1 1 1 M PUSH NUT 11 1
53 11134 S  SWITCH 1 1 1 M  PIN,COTTER 11 1
70 55039 M  FLANGE BUSHING 2 2 2 M NUT, Hex 1 1 1
80 22040 O COVER 1 1 1 M  KEY, Set 1 1 1
81 63002 F  LOCKWASHER, 1/4 Std. 2 2 2
82 65075 S  NUT 1 1 1
SUGGESTED PARTS STOCKING CODE CODE SUGGERE D’'INVENTAIRE DES PIECES
F — FAST S —SLOW F — FAST (rapide} S — SLOW (lent)
M — MEDIUM O — CUSTOMER ORDER ONLY M — MEDIUM (moyen} O — Commande du client seulement
NOTE: FOR DECALS SEE PAGES 2 & 3 NOTE: DECALQUES (voir p. 2 & 3)

PAGE 7



TRACTOR PARTS FOR MODELS 922018,922019,922020,922021,922022,922023,922024 & 922025
AND WIRING DIAGRAM

PIECES DU TRACTEUR DES MODELES 922018,922019,922020,922021,922022,922023, 922024 & 92202:
INTERLOER S Ao @) D'AGRAMME DU FILAGE ELECTRIQUE

SWITCH —__D'ENGRENAGE e e
RED ROUGE Za\}
op v 5
TO KEY SWITCH Se \
VERS
COMMUTATEUR RED ROUGE
DE CLE 5 MODULE T

WITH CONNECTOR

MODULE T

RED TO

GROUND ON AVEC JONCTION
ENGINE WHITE

i
OP

____________—-—-
MOUNTING BOLT

! : j
OPEN
ROUGE ﬁ WIRE HARN
POUR RELIER (11)

A L’'ECROU &

DE MONTAGE SUR @

MOTEUR L
WHITE

TO ENGINE
MAGNETO

Esi

()
S8y i
S [ /

BLANC
VERS MAGNETO
DU MOTEUR




, \
TRACTOR PARTS FOR MODELS 922018,922019,922020,922021,
922022,922023,922024 & 922025 AND WIRING DIAGRAM

h ' PIECES DU TRACTEUR DES MODELES 922018,922019,922020,922021,
. , 922022,922023,922024 & 922025 DIAGRAMME DU FILAGE ELECTRIQUE

No DE No DE CODE QUANTITE JINo DE No DE CODE QUANTITE
REF. PI D'INV. EF. PIECE D'INV.

PIECE DESCRIPTON R PIEC DESCRIPTION
REF. PART STOCK NO. REQ’'D. § REF. PART STOCK NO. REQ'D.
NO. NO. CODE NO. NO. CODE

922020
922021
922022
922023
922022
922023

65042
65040
60014
60012
63003
59028

64001
55048
22047 -
22053
68048
64002
67020
67001
522009
12086
70009

LOCKNUT, 5/16-18

LOCKNUT, 1/4-20

SETSCREW, 1/4-20 Socket Head

SETSCREW, 5/16-18 x 3/8 Socket Head

LOCKWASHER, 5/16 Std.

CAP SCREW, 1/4-20 x 1/2

WASHER, 3/16 Std.

SLEEVE BUSHING

IDLER

IDLER SHAFT

RIVET

WASHER, 3/8 1.D. x 7/8 0.D. x 5/64

HAIR PIN

COTTER PIN, 3/32x 3/4

IDLER ARM

CAP

FLANGE WHIZLOCK SCREW.
5/16-18 x %

DRIVE DISC

ROD ADAPTER

SPACER

DRIVE SPINDLE HOUSING
DEADMAN LEVER

CAP SCREW, 1/4 - 20 x 3/4
DEADMAN BRACKET
BEARING SPACER
SPINDLE HOUSING
DRIVE SHEAVE

BELT ({matched pairs only)
BELT (matched pairs only}
ROLLER

CAP SCREW, 5/16-18 x 1
RACHET PLATE
ADJUSTMENT LINK
IDLER SPRING

FORK

SPRING

IDLER ADJUSTMENT PIN
WASHER

WASHER

WASHER

WIRE

CLIP

SHORTING WIRE
SPACER

SWITCH BRACKET
ACTIVATOR SWITCH
RETAINER ROD

WIRING HARNESS
MODULE T WITH CONNECTOR
SNAP BUSHING

SPRING EXTENSION
SWITCH, Interlock
SWITCH, Boot

TAPTITE

NUT, Hex

CAP SCREW

25203 CONNECTOR

22162 MOUNTING PLATE

70015 FLANGE WHIZLOCK SCREW

22005
22051
3279
22003
22143
59082
22025
22006
22002
22048
72074
72023
3034
59003
10376
22012
83026
22191
83026
22132
64091
64123
64043
22163
69066
22161
10262
22138
22139
22140
22167
524010
75050
83163
25172
75045
74054
65041
59097

g nTEEgEE T NnM=EE=NT
P B acm aaaNWamanng
P P e m e aNWm = aND

[ e

-~

22196
65054
22013
22192
22135
22029
22035
59022
62024
22155
64058
3031
54080
22158
58016
68025
22010 .
68031
22015
55039
22136
22009 -
66011
66012
22017
58009
22054
22011
10211
63002
70015
-66006

RETAINER

LOCKNUT, 1/2-20
FRICTION DISC
FRICTION DISC HUB
ROD ADAPTER
BUSHING

SHIFT LEVER

CAP SCREW, 5/16-18 x 3/4
CARRIAGE BOLT, 5/16-18 x 2
SHIFT LINK

WASHER, 1" 0.D.
BEARING RETAINER
BALL BEARING
CARRIER

ROLLPIN, 3/16 x 1

POP RIVET

HEX SHAFT

POP RIVET

BEARING RETAINER
FLANGE BUSHING
TRACTOR FRAME
SHAFT

KEY, 3/16 x 3/16 x 1%
KEY, No. 91 Woodruff
AXLE SHAFT

ROLL PIN, 1/8 x 1
RETAINER PLATE
PINION

SPUR GEAR
LOCKWASHER, 1/4 Std.
FLANGE WHIZLOCK SCREW
KEY, Woodruff No. 3

— ) e ) ) b ek ) ke ek = = )
Y R GG N

NZZTZTZTZTNMZTZTZIVNZINOZTZNZIZIZNTIONNNZINNINIZNNLOIONZIZZ
B NN D) = et mh ek D N) b D ek e o b b b e e 2 e

- B N RO = ok 3 A) - -
B PR A NN = — e ea \) = =

4 H.P. Engine (Tecumseh HSSK-40 55440E 4 H.P. only
or Replacement)

5 H.P. Engine (Tecumseh HSSK-50 670088 5 H.P. only
or Replacement)

6 H.P. Engine {(Tecumseh HSK60 75376M 6 H.P. only
or Replacement)

NOTE: DECALS SEE PAGE 2 & 3.

NEZEZINVZINZINIZNOZNTVTIZNZIZZTNNZVNZNAZN
SN R WSS NN =N 2NN 2NN, AR S am e aa= W
SN =S W=2m RN 22NN 2NN N S B0~ ed o oed et o ()= W

22004 SPINDLE
NOTE: DECALQUES (voir p. 2 & 3}
SUGGEYED PARTS STOCKING CODE CODE SUGGERE D’'INVENTAIRE DES PIECES
F — FAST S —SLOW F — FAST (rapide) S —SLOW {(lent)
H M — MEDIUM - O - CUSTOMER ORDER ONLY M — MEDIUM {moven) O — Commande du client seulement
Ve
PAGE 9



SNO-THRO PARTS LIST FOR MODELS 922018,922020, 922022, 922024 & 922025
SOUFFLEURS SNO-THRO MODELES 922018, 922020,922022, 922024 & 922025

(1)

CAUTION .

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WiLL BE DISREGARDED.

ATTENTION

COMMANDEZ LES PIECES
PAR LEUR NUMERO ET NON PAR
NUMERO DE REFERENCE. TOUTE
COMMANDE PAR NUMERO DE
- REFERENCE SERA IGNOREE.

*71 USE GASOILA SEALANT OR
EQUIVALENT

**67 USE INDUSTRIAL SEALANT /»

NOTE: USE ARIENS NO. 90 PREMIUM GEAR
LUBE (APPROX. 5 0Z.) IN ROTOR GEAR CASE.

NOTE: UTILISEZ L'HILE A :
LUBRIFICATION POUR TRANSMISSION
PAGE 10 N° 90 PREMIUM ARIENS (approx. 5 onces)
DANS LE ROTOR DU CARTER




SNO-THRO PARTS LIST FOR MODELS 922018,922020, 922022, 922024 & 922025
\ SOUFFLEURS SNO-THRO MODELES 922018, 922020,922022, 922024 & 922025
A No DE No DE CODE QUANTITE No DE No DE CODE QUANTITE

REF. PIECE D’INV. REF. PIECE D'INV.
DESCRIPTION

DESCRIPTION

922018

0N
NN
oo
g N
NN
o ®
QTy.

REF. PART STOCK
NO. NO. CODE

REF. PART STOCK
NO. NO. CODE

o 922024
< 922020
8 922025
< 922022

1 62009 F Carriage Bolt 5/16-18 x 1/2 2 2 47 10184 M Bearing Support 2 2
2 22159 § Discharge Chute 1 1 48 55035 M Flange Bushing 4 4
3 74034 M Tapping Screw 6 6 49 64047 M Washer .5111.0.x1.441 0.D.x 1/8 2 2
4 1012 M Wing Nut 1 ! 50 65033 F  Locknut 3/8-16 4 4
5 22160 M Lower Collar Gear 1 1 51 62010 F Carriage Bolt 3/8-16 x 3/4 4 4
7 63032 m Lockwasher 1 1 52 22107 F Scraper Blade 20" 1
8 99038 f Cap Screw 5/16-18 x 1/2 2 2 52 22096 F Scraper Blade 24" |
9 63003 f Lockwasher 5/16 Std. 3 3 53 54063 M Ball Bearing 1 1
10 65042 F Locknut 5/16-18 8 8 54 3017 F Bearing Flange 1 1
1 59022 F Cap Screw 5/16-18 x 3/4 1 1 56 522002 S R.H. Rake 20" 1
1264002 - F Washer 5/16 Std. 12 12 56 522004 S R.H. Rake 24" 1
13 607 M Spacer 2 2 56 22093 F Zerk Fitting 4 4
14 83004 f Spring 2 2 57 510015 F Shear Bolt 2 2
15 22178 g Clutch Lever 1 1 58 10181 S Flange 1 1
16 522006 § Deflector 1 1 53 10108 § Gasket 1 1
17 72056 F Belt 1 1 60 58030 M Roll Pin 3/16 x 1-1/2 2 2
18 60012 M Setscrew 5/16-18 x 3/8 2 2 61 58022 M Roll Pin 5/16 x 1-3/8 1 1
19 65040 F  Locknut 1/4-20 3 3 62 10180 S Gear Case 1 1
20 10142 M Bearing Flange 1 1 63 70012 M Flange Whizlock Screw 1/4-20 x 3/4 5 5
2 73071 M Sheave 1 1 64 56061 F Seal 2 2
22 65015 F Nut 5/16-18 3 3 65 22102 s Front Gear Shaft 20" 1
23 22081 S Control Crank 1 1 85 10299 S Front Gear Shaft 24" 1
24 62026 F  Carriage Bolt 5/16-18 x 5/8 5 5 66 522010 M Helicon Gear 1 1
5 25 75039 S Grip 1 1 67 1138 M Pipe Plug 2 2
;. 260 10198 M Cap 1 1 68 58007 M Roll Pin 1/4 x 1-1/4 3 3
27 522017. S Bracket, w/decal 1 1 69 22104 ¢ Fan 1 1
28 62022 F  Carriage Bolt 5/16-18 x 1-3/8 1 1 70 56062 F Seal 1 1
29 10389 S Idler Arm 1 1 711031 S Adjustment Plug 1 1
30 12131 M Bearing Spacer 1 1 72 54044 M Bearing Cup 2 2
31 3254 S Wave Washer 1 1 73 66003 F Key No. 9 Woodruff 1 1
32 63018 M Internal Lockwasher 1 1 74 622029 S Brake w/Lining 1 1
33 59002 M Cap Screw 5/16-18 x 5/8 1 1 75 57032 S Snap Ring 1 !
38 12132 M idler 1 1 76 54045 M Bearing Cone 2 2
35 10185 F Runner 2 2 77 10107 S Bearing Spacer 1 1
36 522015 0 Blower Housing 20" 1 78 522003 s L.H. Rake 20" 1
36 522016 0 Blower Housing 24" 1 78 522005 S L.H. Rake 24" 1
37 70031 © M Flange Whizlock Screw 3/8-16x 3/4 2 2 79 70026 m  Nut Retainer 2 2
38 20123 M Worm Clevis 1 1 80 522001 S Gear Case Assembly 20" 1
39 22110 M Worm Gear 1 1 80 522008 S Gear Case Assembly 24" !
40 58034 M Roll Pin 1/8 x 3/4 1 1 81 62011 M Carriage Bolt 5/16-18 x 3/4 ! 1
41 63023 M Lockwasher 1 1 83 22178 W™ Lining ! 1
42 64046 M Washer 1.0051.0. x 1.505 0.D0.x 1/16 2 2 84 68062 M Rivet 2 2
43 7001 M Ribbed Neck Bolt 1/4-20 x 5/8 6 6 85 67020 M Hair Pin 1 1
44 65056 F Locknut 1/4-20 Flange Whizlock 6 6 86 83164 M  Spring 1 1
45 63006 F Lockwasher. 1/2 Std. 2 2
46 59024 g Cap Screw 1/2-13 x 1 2 2

CODE SUGGERE D'INVENTALIRE DES PIECES

F — FAST (rapide) S —SLOW {lent)
M — MEDIUM {moyen) 0O - Commande du client seulement

SUGGESTED PARTS STOCKING CODE
F — FAST S —SLOW
.M — MEDIUM O — CUSTOMER ORDER ONLY

NOTE: DECALS SEE PAGE 2 & 3. NOTE: DECALQUES (voir p. 2 & 3}

PAGE 1



SNO-THRO PARTS LIST FOR MODELS 922018,922020, 922022, 922024 & 922025
F SOUFFLEURS SNO-THRO MODELES 922018, 922020, 922022, 922024 & 922025

No DE No DE CODE QUANTITE No DE No DE CODE QUANTITE
REF. PIECE D’INV. I9® 8y REF. PIECE D'INV. 38° 8y
DESCRIPTION 28 88 DESCRIPTION 288 8%
N NN o N N NN oN O
o2l e o] [0 =>} (=20 =0 ] [« >I= 7

NO. NO. CODE

NO. NO. CODE

1 62009 F Carriage Bolt 5/16-18 x 1/2 2 2 47 10184 M Bearing Support 2 2
2 22159 g Discharge Chute 1 1 48 55035 M Flange Bushing 4 4
3 74034 M Tapping Screw 6 6 49 64047 M Washer 511 1.D.x 1.441 0.D.x 1/8 2 2
4. 11012 M Wing Nut 1 1 50 65039 F Locknut 3/8-16 4 4
5 22160 - M Lower Collar Gear 1 1 51 62010 F Carriage Bolt 3/8-16 x 3/4 4 4
7 63032 M Lockwasher 1 1 52 22107 F Scraper Blade 20" 1
8 59039 F Cap Screw 5/16-18 x 1/2 2 2 52 22096 F Scraper Blade 24" !
9 63003 Lockwasher 5/16 Std. 3 3 53 54063 M Bal! Bearing 1 1
10 65042 Locknut 5/16-18 8 8 54 3017 F Bearing Flange i 1
11 59022 F Cap Screw 5/16-18 x 3/4 1 1 55 522002 S R.H. Rake 20" 1
12 64002 F Washer 5/16 Std. 12 12 56 522004 S R.H. Rake 24" 1
13 6071 M Spacer 2 2 56 22093 F Zerk Fitting 4 4
14 83004 F Spring 2 2 57 510015 F Shear Bolt 2 2
52115 g Clutch Lever 1 1 58 10181 § Flange ! 1
16 522006 S Deflector 1 1 59 10108 S Gasket 1 1
17 72056 F Belt 1 1 60 58030 ™ Roll Pin 3/16 x 1-1/2 2 2
18 60012 M Setscrew 5/16-18 x 3/8 2 2 61 58022 M Roll Pin 5/16 x 1-3/8 i 1
19 65040 F Locknut 1/4-20 3 3 62 10180 s Gear Case 1 1
20 10142 M Bearing Flange 1 1 63 70012 M Flange Whizlock Screw 1/4-20 x 3/4 5 5
21 7307 M Sheave 1 1 64 56061 F Seal 2 2
22 65015 F Nut 5/16-18 3 3 65 22102 s Front Gear Shaft 20" 1
23 22081 S Control Crank 1 1 65 10299 S Front Gear Shaft 24" 1
24 62026 F Carriage Bolt 5/16-18 x 5/8 5 5 66 522010 M Helicon Gear 1 1
25 75039 S Grip 1 1 67 138 ™ Pipe Plug 2 2
/26 10198 M Cap 1 1 68 58007 M Roll Pin 1/4 x 1-1/4 3 3
; 27 522017 . 'S Bracket, w/decal 1 1 69 22104 Fan 1 i
28 62022 F Carriage Bolt 5/16-18 x 1-3/8 1 1 70 56062 F Seal 1 1
29 10389 S Idler Arm 1 1 71 103N S Adjustment Plug 1 i
30 12131 M Bearing Spacer 1 1 12 54044 M Bearing Cup 2 2
31 3254 S Wave Washer 1 1 73 66003 F Key No. 9 Woodruff 1 1
32 63018 M Internal Lockwasher 1 1 74 622029 S Brake w/Lining 1 1
33 59002 M  CapScrew5/16-18 x 5/8 1 1 75 57032 S Snap Ring 1 1
3 12132 M. idler 1 1 76 54045 M Bearing Cone 2 2
35 10165 F  Runner 2 2 7710107 s Bearing Spacer 1 1
36 522015 @ Blower Housing 20" 1 78 522003 S L.H. Rake 20" 1
36 522016 0 Blower Housing 24" 1 78 522005 S L.H. Rake 24"
37 706031 M Flange Whizlock Screw 3/8-16 x 3/4 2 2 79 70026 ™ Nut Retainer 2
38 2123 0w Worm Clevis 1 1 80 522001 S Gear Case Assembly 20" 1
39 22110 m Worm Gear 1 1 80 522008 S Gear Case Assembly 24" !
40 58038 ™ Roll Pin 1/8 x 3/4 1 1 81 62011 M Carriage Bolt 5/16-18 x 3/4 1 !
41 63023 M Lockwasher 1 1 83 22178 M Lining 1 1
42 64046 M Washer 1.0051.0. x 1.5050.0. x 1/16 2 2 84 68062 M Rivet 2 2
43 0011 m Ribbed Neck Bolt 1/4-20 x 5/8 6 6 85 67020 M Hair Pin 1 1
44 65056 F Locknut 1/4-20 Fiange Whiziock 6 6 86 83164 M Spring 1 1
45 63006 F  Lockwasher 1/2 Std. 2 2
46 69024 g Cap Screw 1/2-13 x 1 2 2

CODE SUGGERE D'INVENTAIRE DES PIECES

F — FAST {(rapide) S —SLOW (lent)
M — MEDIUM (moyen) O — Commande du client seulement

SUGGESTED PARTS STOCKING CODE
F — FAST S —SLOW
- M — MEDIUM O — CUSTOMER ORDER ONLY

NOTE: DECALS SEE PAGE 2 & 3. NOTE: DECALQUES (voir p. 2 & 3)

! PAGE 11



TRACTOR PARTS MODELS 922018,922019,922020,922021,922022,922023, 922024 & 922025

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

PAGE 12




TRACTOR PARTS MODELS 922018,922019,922020,822021,922022,922023, 922024 & 922025

REF. PART STOCK DESCRIPTION NO. REQ'D] REF. PART STOCK DESCRIPTION NO. REQ'D
NO. NO. CODE NO. NO. CODE
=2 25 3% 2225 88
S8 &8 &R 88 8§
o o0 O *
1 59045 M Cap Screw 5/16-18 x 1 1/2 1 1 1 87 1001 M Ribbed Neck Bolt 6 6 6
2 64007 M Washer 1/4" Std. ’ 3 3 3 88 63020 F Lockwasher 6
4 2128 S Handie Pvot 1 1 1 89 22084 S Wheel Hub 2 2
[ 74039 S Tapping Screw 2 2 2 89 22018 S Wheel Hub 2
6 22028 F Fastener 1 1 1 90 12023 F Bearing Support bl 2 2
7 75001 s Shift Ball 1 1 1 91 66006 M Key No. 3 Woodruff 2 2 2
8 22044 S Shift Handle 1 1 1 92 22004 S Spindle 1 1 1
9 22034 S Shift Rod 1 1 1 93 22005 M Drive Disc 1 1 1
10 83090 F Spring 1 1 1 94 22051 ] Rod Adapter 1 1 1
1" 65042 F Locknut 5/16-18 9 15 15 95 3219 M Spacer 1 1 1
12 522014 S Handie Bar w/decals 1 1 1 96 22003 S Drive Spindle Housing 1 1 1
13 59001 M Cap Screw 1/4-20 x 3/4 1 1 1 97 2143 S Deadman Lever 1 1 1
14 69107 F Throttle Control 1 98 59082 M Cap Screw 1/4-20 x 3/4 1 1 1
4 69108 F Throttle Control t 1 99 22025 3 Deadman Bracket 1 1 1
16 . 65040 F Locknut 1/4-20 6 6 6 100 22006 S Bearing Spacer 1 1 1
17 22100 [ Inner Belt Cover 1 1 1 101 22002 S Spindie Housing 1 1 1
18 66015 M Key No. 5 Woodruff 1 1 102 22048 M Drive Sheave 1 1 1
19 22089 s Camshaft Sheave 1 1 103 72074 F Belt {Matched pairs only) 2
19 22151 S Camshaft Sheave 1 103 72023 F Belt (Matched pairs only) 2 2
20 60014 M Setscrew 1/4-20 x 1/4 Socket Head 3 3 3 104 3034 s Roller | 1 1
21 60012 M Setscrew 5/16-18 x 3/8 Socket Head 3 3 3 105 59003 M Cap Screw 5/16-18 x 1 1 1 1
22 66013 M Key SAE 1035 1 ! ! 106 10376 s Ratchet Plate 1 1 1
23 . 22007 M Belt Finger 1 ! 1 107 22012 s Adjustment Link 1 1 1
24 59053 M Cap Screw 5/16-24 x 3/4 1 1 1 108 83026 F Idler Spring 1 1 1
25 ° 63003 F Lockwasher 5/16 Std. 2 2 2 109 10289 S Eye Balt 1 1 1
26 59028 F Cap Screw 1/4-20 x 1/2 7 7 7 110 22157 0 Fork 1 1 1
7 64001 F Washer 3/16 Std. 4 4 4 M 33716 ] Spindle Cup 2 2 2
28 22124 S Quter Beit Cover 1 1 1 12 3377 ] Hub Cap 2 2 2
29 55048 M Sleeve Bushing 1 1 1 13 83004 F Spring 1 1 1
30 22047 M Ider 1 1 1 115 22079 S Clutch Lever Rod 1 1 1
3 22053 ] I dier Shaft 1 1 1 116 64052 M Washer 1 1 1
32 68048 M Rivet 1 1 1 n7 22077 S Support Bracket 1 1 1
33 64002 F Washer 3/8 1.0. x 7/8 0.D. x 5/64 2 2 2 118 622010 M Universal Joint 1 1 1
34 67020 M Hair Pin 1 1 1 19 61034 M Machine Screw 1 1 1
35 67001 M Cotter Pin 3/32 x 3/4 4 4 4 120 63022 M Ext. Lockwasher 1 1 1
36 522009 S Idler Arm 1 1 1 122 67004 M Cotter Pin 2 2 2
37 10294 S Sheave 1 1 1 123 22097 s Clutch Rod V 1 1
38 12086 M Cap 4 4 4 124 59022 F Cap Screw 5/16-18 x 3/4 6 6
39 70009 M $range Whiziock Screw 5/16-18 x 1/2 9 9 9 124 59052 M Cap Screw 6
40 62009 F Carriage Boit 5/16-18 x 1/2 2 2 2 127 22132 s Idler Adjustment Pin 1 1 1
41 59104 £ Cap Screw 1/4-20 x 3/8 3 3 3 129 64081 M Washer 1 1 1
42 . 63017 F Lockwasher External 3 3 3 130 64123 M Washer 1 1 1
43 65054 M Locknut 1/2-20 3 3 3 131 64043 M Washer 1 1 1
44 22013 F Friction Disc 1 1 1 132 22183 S Wire 1 1 1
45 22018 F Friction Disc Hub 1 1 1 133 69066 M Clip 1 1 1
47 65056 F Locknut 1/4-20 Flange Whizlack 6 6 6 134 22161 M Shorting Wire 1 1 1
48 63019 F Lockwasher 1 1 1 135 69109 M Clip 1 1 1
48 522018 s Clutch Handle 1 1 1 136 10262 0 Spacer 4
50 75006 M Grip 2 2 2 137 22138 S Switch Bracket 1 1 1
51 22072 13 Clutch Rod 1 1 1 138 22139 ] Activator Switch 1 1 1
52 59062 F Cap Screw 1/4-20 x 1:3/4 1 1 1 139 22140 s Retainer Rod 2 2 2
53 1134 S Switch 1 1 ] 140 22167 S Wiring Harness 1 1 1
54 22135 M Rod Adapter 1 1 1 [L3] 524010 M Module T with Connector 1 1 1
56 22029 F Bushing 1 1 1 142 75050 M Snap Bushing 1 1 1
57 22035 [3 Shift Lever 1 1 1 143 83163 L Spring Extension 1 1 1
58 59022 " Cap Screw 5/16-18 x 3/4 1 1 1 184 83141 M Spring Extension ! ! 1
59 62024 F Carriage Bolt 5/16-18 x 2 [ R W5 22165 s Unper rod Interlock ! ol
50 22158 S Shift Link 1 1 1 146 mmay N Handle 1nterlock 1 1 1
61 64058 M Washer 17 0.0. 6 6 6 147 22148 S Pin Pivot 1 1 1
62 22042 M Bearing Retainer 4 4 4 148 22149 S Connecting Link 1 ! !
63 54080 M Ball Bearing 4 4 4 149 22152 ] Lower Rod Interlock | 1 1
64 22158 $ Carrier 1 1 1 150 22153 " Push Nut ! ! !
65 58016 M Roll Pin 3/16 x 1 1 1 1 153 67003 M Pin, Cotter ! ! !
66 68025 F Pop Rivet 12 2 1 154 65032 u Nut, Hex ! ! !
67 22010 S Hex Shaft 1 1 1 155 25172 F Switch, Interlock 1 1 1
68 68031 F Pop Rivet 8 8 8 156 75045 M Switch, Boot 1 1 1
69 22015 S Bearing Retainer 2 2 2 157 74054 M Taptite 6 6 6
70 55039 M Flange Bushing 4 4 4 158 13157 '] Key - Set 1 1 1
n 22136 0 Tractor Frame 1 1 1 159 65041 M Nut, Hex 2 2 2
72 22009 S Shaft 2 2 2 160 69097 '] Cap Screw 2 2 2
M N 2 161 25203 '] Connector 1 1 1
73 660N Key 3/16 x 3/16 x 1-1/4 2 2 0 e s Mounting Plage 1 b ]
74 66012 M Key No. 91 Woodruff 1 1 1 9
15 22017 s Axle Shaft 1 1 ! 4 H.P. Engine (Tecumseh HSSK-40 554400 4 H. P.only
7% 58009 M Roll Pin 1/8 x 1 2 2 2 or Replacement)
7 22054 S Retainer Plate 2 2 2 5 H.P. Engine (Tecumseh HSSK-50 67008A 5 H.P. only
8 2201 M Pinion 1 1 1 or Replacement)
8. n s Spur Gear oot 6 H.P. Engine (Tecumseh HSK60 753761 6 H.P. anly
80 22040 0 Cover ) ! 1 or Replacement)
81 63002 F Lockwasher 1/4 Std 5 5 5
82 65075 s Nut 1 1 ' )
83 67014 F Cotter Pin 1/8 x 1 1/4 2 2 2 NOTE: DECALS — see decal illustration page
84 75013 M Grip 1 1 1
85 71113 N Wheel 2
85 622004 S Tire and Wheel Assembly Consists of 2 2
71080 S Tire {Only Carlisle turt saver
tread available) 1
71085 M Tube
71093 S Side Plate, Qutside 1
71095 § Side Piate, tnside 1
59099 S Cap Screw 3
63021 S Lockwasher 3
65018 F Nut 3

PAGE 13




TRACTOR PARTS MODELS 922018,922019,922020,922021,922022,922023,922024 & 922025

and WIRING DIAGRAM

- INTERLOCK

GROUND ON
ENGINE
MOUNTING BOLT
WHITE

TO ENGINE
MAGNETO

PAGE 14



TRACTOR PARTS MODELS 922018,922019,922020,922021,922022,922023, 922024 & 922025

REF. PART STOCK DESCRIPTION NO. REQ'DJ REF. PART STOCK DESCRIPTION NO. REQ'D
NO.. NO. CODE NO. NO. CODE
N - 3
22 25 88 22 85 §
S5 §8 8§ 85 §
a5 88 88 L
1 59045 M Cap Screw 5/16-18 x 1 1/2 1 1 1 87 70011 M Ribbed Neck Bolt 6 6 6
H 64007 M Washer 1/4" Std 3 3 3 88 63020 F Lockwasher 6
4 22129 S Handle Pivot 1 1 1 89 22084 S Wheel Hub 2 2
[3 74039 S Tapping Screw 2 2 2 89 22018 S Wheel Hub 2
6 22028 F Fastener 1 1 1 90 12023 F Bearing Support 2 2 2
7 75001 H Shift Ball 1 1 1 91 66006 ] Key No. 3 Woodruff 2 2 2
8 22044 S Shitt Handle 1 1 1 92 22004 S Spindie 1 1 1
9 22034 S Shift Rod 1 1 1 93 22005 M Drive Disc 1 1 1
10 83080 F Spring 1 ] 1 94 22051 M Rod Adapter 1 1 1
" 65042 F Locknut 5/16-18 9 15 15 95 3219 M Spacer 1 1 1
12 522014 S Handle Bar w/decals 1 1 1 96 22003 S Drive Spindie Housing 1 1 1
13 59001 M Cap Screw 1/4-20 x 3/4 1 1 1 97 22143 S Deadman Lever 1 1 1
14 69107 F Throttle Control 1 98 §9082 M Cap Screw 1/4-20 x 3/4 1 1 1
14 69108 F Throttle Control 1 1 99 22025 S Deadman Bracket t 1 1
16 65040 F Locknut 1/4-20 6 6 6 100 22006 S Bearing Spacer 1 1 1
7 22100 S Inner Belt Cover 1 1 1 101 22002 s Spindle Housing 1 1 !
18 66015 M Key No. 5 Woodruff 1 1 102 22048 M Drive Sheave 1 ! !
19 22089 S Camshaft Sheave 1 1 103 72074 F Belt (Matched pairs only) 2
19 22151 S Camshaft Sheave 1 103 72023 F Belt {Matched pairs only) 2 2
20 60014 M Setscrew 1/4-20 x 1/4 Socket Head 3 3 3 104 3034 S Roler | 1 1
1 60012 M Setscrew 5/16-18 x 3/8 Socket Head 3 3 3 105 59003 M Cap Screw 5/16-18 x 1 1 1 1
22 66013 M Key SAE 1035 1 1 1 106 10376 S Ratchet Plate 1 1 1
23 22007 M. Belt Finger 1 1 1 107 22012 S Adjustment Link 1 1 1
24 . 59053 M Cap Screw 5/16-24 x 3/4 1 1 1 108 83026 F Idler Spring 1 1 1
25 63003 F Lockwasher 5/16 Std. 2 2 2 109 10289 S Eye Bolt 1 1 1
26 59028 F Cap Screw 1/4-20 x 1/2 7 7 7 110 22187 0 Fork 1 1 1
27 64001 F Washer 3/16 Std. 4 4 4 1 3376 ] Spindie Cup 2 2 2
28 22124 S Quter Belt Cover 1 1 1 12 3317 ] Hub Cap 2 2 2
29 55048 M Sleeve Bushing 1 1 1 13 83004 F Spring 1 1 1
30 22047 M 1dler 1 1 1 115 22079 S Clutch Lever Rod 1 1 1
A 22053 M Idler Shaft 1 1 1 116 64052 M Washer 1 1 1
32 68048 - M Rivet 1 1 1 17 22077 S Support Bracket 1 1 1
33 64062 F Washer 3/81.0.x 7/8 0.D. x 5/64 2 2 2 118 622010 Y] Universal Joint 1 1 1
34 67020 M Hair Pin 1 1 1 19 61034 1] Machine Screw 1 1 1
35 67001 M Cotter Pin 3/32 x 3/4 4 4 4 120 63022 ] Ext. Lockwasher 1 1 1
36 522009 S Idler Arm 1 1 1 122 67004 " Cotter Pin 2 2 2
37 10294 S Sheave 1 1 1 123 22087 S Clutch Rod 1 1 1
38 12086 M Cap 4 4 4 124 59022 F Cap Screw 5/16-18 x 3/4 6 [
39 70009 M Flange Whizlock Screw 5/16-18 x 1/2 9 9 9 124 59052 M Cap Screw 6
40 52009 F Carriage Bolt 5/16-18 x 1/2 2 2 2 127 22132 s Idler Adjustment Pin 1 1 1
41 59104 F Cap Screw 1/4-20 x 3/8 3 3 3 129 64091 M Washer 1 1 1
42 63017 F Lockwasher External 3 3 3 130 64123 M Washer 1 1 1
43 65054 M Locknut 1/2-20 3 3 3 131 64043 M Washer 1 1 1
44 22013 F Friction Disc 1 1 1 132 22163 3 Wire 1 1 1
a5 22014 F Friction Disc Hub 1 1 1 133 69066 M Cip 1 1 1
47 65056 F Locknut 1/4-20 Flange Whizlock 6 6 6 134 22161 M Sharting Wire 1 1 1
48 63019 F Lockwasher 1 1 1 135 69109 M Clip 1 1 1
49 522018 s Clutch Handle ! 1 1 136 10262 0 Spacer 4
50 75006 M Grip 2 2 2 137 22138 s Switch Bracket 1 1 1
51 22072 s Clutch Rod 1 1 1 138 22139 ] Activator Switch 1 1 1
52 59062 F Cap Screw 1/4-20 x 1-3/4 1 1 1 139 22140 ] Retainer Rod 2 2 2
53 11134 S Switch 1 1 1 140 22167 S Wiring Harness 1 1 1
54 22135 M Rod Adapter 1 1 1 141 524010 L] Module T with Connector 1 1 1
56 22029 F Bushing 1 1 1 142 75050 [} Snap Bushing 1 1 1
57 22035 s Shift Lever 1 1 1 143 83163 " Spring Extension 1 ! 1
58 59022 M Cap Screw 5/16-18 x 3/4 1 1 1 144 3141 " Spring Extension ! ! !
59 62024 F Carviage Bolt 5/16-18 x 2 1 1 1 145 22165 1 Upper rod Interlock 1 1 1
§0 22155 S Shift Link 1 1 1 146 2147 S Handle interock 1 1 1
61 64058 M Washer 1 0.0. 6 6 6 7 22148 s Pin Pivot ! L
62 22042 M Bearing Retainer 4 4 4 148 22149 S Connecting Link ! ! 1
63 54080 M Ball Bearing 4 4 4 149 22152 L] Lower Rod Interlock 1 1 1
64 22158 s Carrier 1 1 1 150 22153 M Push Nut ! ! 1
65 58016 M Roll Pin 3/16 x 1 1 1 153 67003 M Pin, Cotter ! ! !
66 68025 F Pap Rivet 12 12 1 154 65032 u Nut, Hex ! ! !
67 22010 S Hex Shaft 1 1 1 155 25172 F Switch, Interlock 1 1 1
68 £8031 F Pop Rivet 8 8 8 156 75045 M Switch, Boot 1 1 1
69 22015 s Bearing Retainer 2 2 2 157 74054 " Taptite 6 6 6
70 55039 M Flange Bushing s 4 4 158 13157 " Key - Set ! ! !
n 22136 0 Tractor Frame 1 1 1 159 65041 " Nut, Hex 2 2 z
7 22009 S Shaft 2 ) 2 160 59097 ] Cap Screw 2 2 2
161 25203 '] Connector 1 1 1
73 66011 M Key 3/16 x 3/16 x 1-1/4 2 2 2 82 22162 s Mounting Pla 1 1 H
66012 M Key No. 31 Woodruff 1 ! ounting Mage
7% 22017 S Axle Shaft 1 1 1 4 H.P. Engine (Tecumseh HSSK-40 55440D 4 H. P. only
% - 58009 M Roll Pin 1/8 x 1 2 2 2 or Replacement)
n 22054 5 Retainer Plate 2 2 2 5 H.P. Engine {Tecumseh HSSK-50 67008A § H.P. only
3 2201 M Pinion 1 1 1 or Replacement)
9 § Spur Gear ! ! ! & H.P. Engine (Tecumseh HSK60 75376L 6 H.P. only
80 22040 0 Cover 1 1 1 or Replacement)
81 63002 F Lockwasher 1/4 Std 5 5 5 i
82 65075 S Nut 1 1 1 . )
83 67014 F Cotter Pin 1/8 x 1-1/4 2 2 2 NOTE: DECALS — see decal illustration page
84 75013 M Grip 1 1 1
85 13 S Wheel 2
85 622004 N Tire and Wheel Assembly Consists of 2 2
71080 N Tire {Onty Carlisle turf saver
tread available) 1
71085 M Tube
71093 S Side Plate, Outside |
71095 S Side Plate, Inside 1
59099 § Cap Screw 3
63021 S Lockwasher 3
65018 F Nut 3

PAGE 15




SNO-THRO PARTS -MODELS 922018,020,022,024 & 025

SUGGESTED PARTS STOCKING CODE
F = Fast Moving Parts
M = Medium Moving Parts
S = Slow Moving Parts
0 = Customer Order Only

. PAGE 16




SNO-THRO PARTS LIST MODELS 922018, 020, 022, 024 & 025

REF. PART STOCK

REF. PART STOCK NO. REQ' DESCRIPTI ' EQ’
NO. NO. CODE DESCRIPTION 0. REQ'D. NO. NO. CODE S ON NO. REQ'D
SO® 1N TO® WbWo
N 8 - N N NANN N N
N8y S8 NN NN
- X- X [ -1 [N X [ -]
1 62009 F Carriage Bolt 5/16-18 x 1/2 ¢ 2 47 10184 M Bearing Support 2 F3
2 22159 S Discharge Chute 1 1 48 55035 ] Flange Bushing 4 4
3 74054 L] Tapping Screw 6 [ 43 64047 L Washer 5111.0.x 1.4410.0.x 1/8 2 2
4 1012 ] Wing Nut 1 1 50 65039 F Locknut 3/8-16 4 4
5 2160 M Lower Collar Gear ! 1 51 62010 F Carriage Bolt 3/8-16 x 3/4 4 4
7 63032 " Lockwasher ! 1 52 2107 F Scraper Blade 20" 1
8 §9039 F Cap Screw 5/16-18 x 1/2 2 2 52 22096 F Scraper Blade 24" 1
9 63003 F Lockwasher 5/16 Std. 3 3 53 54063 M Ball Bearing 1 1
10 65042 F Locknut 5/16-18 8 8 54 3017 F Bearing Flange 1
" 59022 F Cap Screw 5/16-18 x 3/4 1 ! 55 £22002 [ R.H. Rake 20" 1
12 64002 F Washer 5/16 Std. 12 12 55 §22004 S R.H. Rake 24" 1
13 6071 M Spacer 2 2 56 22093 F Zerk Fitting 4 4
4 83004 F Spring 1 1 57 510015 F Shear Bolt 2 2
15 s S Clutch Lever 1 1 58 10181 s Flange ! !
18 522006 S Defiector 1 1 59 10108 S Gasket 1 1
17 72056 F Beit 1 1 60 58030 M Roll Pin 3/16 x 1-1/2 2 2
8 60012 ] Setscrew 5/16-18 x 3/8 2 2 61 58022 [} Roll Pin §/16 x 1-3/8 1 1
19 65040 F Locknut 1/4-20 3 3 62 10180 H Gear Case 1 1
20 10142 ['] Bearing Flange 1 1 63 70012 '] Flange Whizlock Screw 1/4-20 x 3/4 5 5
21- 73071 M Sheave 1 1 64 56061 F Seal 2 2
22 65015 f Nut 5/16-18 3 3 65 22102 S Front Gear Shaft 20" 1
23 22081 S Control Crank 1 1 65 10299 S Front Gear Shaft 24" 1
2 62026 F Carriage Bolt 5/16-18 x 5/8 5 5 66 522010 ™M Helicon Gear 1 1
25 15039 S Grip t 1 67 1138 M Pipe Plug 2 2
26 10198 M Cap 1 1 68 58007 M Roll Pin 1/4 x 1-1/4 3 3
27 522017 S Bracket, w/decal 1 1 69 22104 0 Fan 1 1
28 62022 F Carriage Bolt 5/16-18 x 1-3/8 1 1 10 56062 F Seal 1 1
29 10389 S Idier Arm 1 1 n 103711 S Adjustment Plug 1 1
30 man M Bearing Spacet 1 1 2 54044 1] Bearing Cup 2 2
N 3254 S Wave Washer 1 1 13 66003 F Key No. 9 Woodruff 1 1
32 63018 ] Internal Lockwasher 1 1 14 622029 S Brake w/Lining 1 !
33 59002 ] Cap Screw 5/16:18 x 5/8 1 1 15 57032 S Snap Ring 1 !
3 12,32 M Idler 1 1 76 54045 M Bearing Cone 2 2
35 10165 F Runner 2 2 n 10107 S Bearing Spacer 1 1
36 522015 ] Blowes Housing 20" ¥ 78 522003 S L.H. Rake 20" 1
36 522016 0 Blower Housing 24" - | 18 $2200% S L.H. Rake 24" 1
37 70031 M Flange Whizlock Screw 3/8-16 x 3/4 2 2 79 70026 M Nut Retainer 2 2
38 2023 M Worm Clevis 1 1 80 522001 S Gear Case Assembly 20 1
39 22110 ] Worm Gear 1 1 80 522008 S Gear Case Assembly 24" 1
40 58034 M Roli Pin 1/8 x 3/4 1 1 81 62011 M Carriage Bolt 5/16-18 x 3/4 1 !
4 63023 L] Lockwasher 1 1 82 78174 0 Ariens Name Plate 1 1
42 64046 M Washer 1.0051.0. x 1.5050.0. x 1/16 2 2 18185 0 Patent Labei (Not Iljus.) 1 1
43 10011 L Ribbed Neck Bolt 1/4-20 x 5/8 6 6 83 22118 M Lining 1 1
44 65056 F Locknut 1/4-20 Flange Whizlock 6 6 84 68062 M Rivet 2 2
45 63006 F Lockwasher 1/2 Std. 2 2 85 67004 M Cotter Pin 1 1
46 59024 S Cap Screw 1/2:13 x 1 2 2 86 83164 [} Spring 1 '
SUGGESTED PARTS STOCKING CODE
F = Fast Moving Parts
M = Medium Moving Parts
§ = Slow Moving Parts
0 = Customer Order Only

PAGE 17



6 H.P. Engine Decal

//I/II/I/// 78225
WARN I N G 5 H.P. Engine Decal
78193 o
KEEP CLEAR OF COLLECTOR # 4 H.p. Engine Decal m
WHILE ENGINE IS RUNNIN
OPs275700, C ?
78327 ARIENS COMPANY BRILLION, WISCONSIN U.S.A. M

/IIII/III//

ATTACHMENT CLUTCH MUST BE OUT WHEN STARTING
WARN | N G ENGINE OR LEAVING HANDLE AREA. COMPRESS EITHER

HANDLE LEVER TO KEEP ENGINE RUNNING

78061

STOP ENGINE AND REMOVE SPARK ¥ ATTACHMENT CLUTCH IS IN
PLUG IGNITION WIRE BEFORE / / AC - H
/ REMOVING OBSTRUCTIONS. ~ / 78328 0
T OO0 T T Oorest . [Ll
78323 78174 :
gy V4V 4 y U
> | 78329 Hir
fﬂlllllﬁ’ | '
s e e et e DEPR F
# WUFFLER & oF f
# ADIACENT Amsf 78345 v e
, MAY EX(FEEI) / 0
150° 78324
Py s / 78326 f
4 s
= P
N / N 3 E
CHOKE [ THESE DECALS N 9 5
EF | AvaiLaBLE * ,
24 |ONLY THROUGH : \ 1 s ,
U1 rECUMSEH 90T ANw 78321 E t
4&5H.P. L \?!
: goh
A T
o
ATTENTION ) R
WHEN USING SUMMER ATTACHMENTS A R
REMOVE HEATER BOX AND INSTALL
MR CLEANER. ENGINE DAMAGE
MAY RESULT IF ABOVE INSTRUCTIONS
ARE NOT FOLLOWED.
78189
- FAST
DISCHARGE
SLOW
RIGHT LEFT
78325 PART
OF
L ADJUSTMENT OF OFF TH ROTTLE
o CONTROL
78251 Bl o s KEY R
%, WNTIL WHEELS BEGIN TO SWITCH N
BIND. BACK OFF 1% TURNS.
:N(ELS SHOULD ROTATE
‘ 78320
ADJUSTING DECAL 78330
LOCATED ON IDLER ARM.
> "“»&‘3&"1&3325‘%’2‘:&1% TOOUT. & PULL STARTER PROMRIGHT SIDE OF MACHINE. RELEASE cLutck ATTACHMENT N
2. TURN KEY SWITCH TO R 6 AS ENGINE WARMS UP, RETURN CHOKE TO off posiTion. || HAMDLE BEFORE
3. MOVE THROTTLE TO ZAsT 7. TO STOP ENGINE TURN KEY SWITCH TO OFF. SHIFTING CLUTCH ouT
IF ATTACHMENT CLUTCH IS IN, CLUTCH LEVER {LEFT HAND) MUSY BE DEPRESSED OR INTERLOCK LEVER (RIGHT HAND) HELD UP YO KEEP ENGINE RUNNING.

78322
ORDER ALL DECALS BY ARIENS PART NUMBERS SHOWN.

PAGE 18




TRACTOR PARTS-MODELS 922003, 010,012, 013, 014, 015, 016 & 017




TRACTOR PARTS LIST-MODELS 922003,010,012,013,014, 015,016 &017

REF. PART STOCK DESCRIPTION NO. REQ'DJ REF. PART STOCK DESCRIPTION NO. REQ'D
NO. 'NO. CODE NO. NO. CODE
NM SN O™~ NM <O~
S5 oooo oS S8oo
S8 §85§ S§ 855§
1 5904% M Cap Screw 51618 x 112 1 1 817 70011 M Ribbed Neck Boint 6
2 64007 M Washer 1 47 Std 3 3 88 70032 M Wheel Bult
4 22129 S Handle Pivot 1 1 89 22084 S Wheel Hub 2
5 74039 N Tapping Screw 2 2 89 22018 S Wheel Hub 2
6 22028 F Fastener 1 1 30 12023 F Bearing Support ? 2
7 75001 S Stuft Batl | 1 91 66006 M Key No. 3 Woodrutt ? ?
8 22044 S Shift Handle i 1 92 22004 S Spndie 1 1
9 22034 S Stift Rod ! 1 93 22005 M Drive Disc 1 1
10 83090 F Spring 1 1 94 22051 M Rod Adapter 1 i
1" 65042 F Locknut 5.16 18 9 15 95 3279 M Spacer 1 1
12 522007 S Handle Bar Bracket ! ! 96 22003 S Drive Spindle Housing 1 1
13 59001 M Cap Screw 1 4 20 x 3/4 1 ! 97 22143 S Deadman Lever 1 1
14 69085 F Throttle Control ! ! 98 59082 M Cap Screw 1.4:20 x 3.4 1 1
15 62021 M Carriage Bolt 1.4 20x 11 2 4 4 99 22029 S Deadman Bracket 1 1
16 65040 F Locknut 1:4 20 6 6 100 22006 S Bearing Spacer 1 1
17 22100 S lnner Belt Cover ! 1 101 22002 S Spindle Housing 1 1
18 66015 M Key No. 6 Woodrutt ! ! 102 22048 M Drive Sheave 1o
19 22089 S Camshatt Sheave i 1 103 12074 F 3elt {(Matched pairs onty) 6 H.P anly
20 60014 ] Setscrew 1/4-20 x 1/4 Socket Head 3 3 103 72023 F Jelt (Matched pairs only) 2 ?
21 60012 ] Setscrew 5/16-18 x 3/8 Socket Head 3 3 104 3034 s Roller 2 2
22 66013 M Key SAE 1035 ! ! 105 59003 M Cap Screw 5/16:18 x 1 72
23 22007 M Belt Finger ! ! 106 10376 s Ratchet Plate [
24 59053 M Cap Screw 5/16-24 x 3/4 1 1 107 22012 S Adjustment Link 1 1
25 63003 f Lockwasher 5/16 Std. 3 3 108 83026 E \dier Spring 1 1
26 59028 F Cap Screw 1/4-20 x 1/2 7 ! 109 10289 S Eye Bolt 1 1
27 64001 F Washer 3/16 Std 5 5 10 22137 0 Fork 1 1
28 22124 S Quter Belt Cover i 1 "1 3376 M Spindie Cup 2 2
29 55048 M Sieeve Bushing 1 ! 112 3377 M Hub Cap 2 2
30 22047 M Idier ! ! 12 83004 F Spring [
31 22053 M Idier Shaft 1 ! 11% 22079 S Clutch Lever Rod 1 1
32 68048 M Rivet ! ! 116 64052 M Washer [
33 64002 F Washer 3/81.0. x 7/8 0.D. x 5/64 2 2 "7 22077 S Support Bracket 1 1
34 67020 M Hair Pin 1 ! 18 622010 M Universal Joint 1o
35 67001 M Cotter Pin 3/32 x 3/4 4 4 119 61034 M Machine Screw 1 1
36 522009 S idier Arm 1 1 120 63022 M Ext. Lockwasher 1 1
37 10294 S Sheave 1 1 122 67004 M Cotter Pin 1 1
38 12086 M Cap 4 4 123 22097 S Clutch Rod [
39 70009 M Flange Whizlock Screw 5/16-18 x 172 9 9 124 59022 F Cap Screw 5/16-18 x 3/4 [
40 62009 F Carriage Bolt 5/16-18 x 1/2 2 2 125 58034 M Roll Pin 1/8 x 3/4 1 1
4 59104 F Cap Screw 1/4-20 x 3/8 3 3 127 20132 S Idler Adjustment Pin 1 1
42 63017 F Lockwasher External 3 3 129 64091 M Washer 1 1
43 65054 M Locknut 1/2:20 3 3 130 78061 0 Hande Bar Decal 1 1
.44 22013 F Friction Disc 1 1 131 78224 0 In-Out Label 1 1
45 22014 F Friction Disc Hub ! 1 132 78298 0 Caution Shift Label 1 1
46 22145 S R H. Lower Handle Bar 1 1 133 78060 0 Shitt Label 1 1
a7 65056 F Locknut 1/4-20 Flange Whiziock 10 10 134 18247 ] Disc Adjustment Decal 1 1
48 22144 S Upper Handlé Bar R.H. 1 1 135 78251 0 idler Arm Adj. Decal 1 1
49 22071 S Clutch Handle ! ! 136 10262 0 Spacer 4
50 75006 M Grip 2 2 137 22138 S Switch Bracket 1 1
51 22072 S Clutch Rod 1 1 138 22139 M Activator Switch 1 1
52 59062 F Cap Screw 1/4-20 x 1-3/4 1 1 139 22140 s Retainer Rod 22
53 22005 S L.H. Lower Handle Bar ! ! 140 22141 s Wiring Harness [
54 22135 1] Rod Adapter 1 1 :Z; 5;:8;0 m Module T with Connector : :
1 1 0 Snap Bushing
217; ggggg g sxlsfrzlt?aver 1 1 143 83140 M Spring Extension 1 1
58 59022 M Cap Screw 5/16-18 x 3/4 1 1 144 83141 M Spring Extension o
59 62024 F Carriage Bolt 6/16-18 x 2 ! ! 15 22146 S Upper rod nterlock Pl
50 22125 S Shift Link 1 1 146 22147 S Handle taterlock 1 1
61 54058 M Washer 17 0.D. 6 6 147 22148 S Pin Pivot 1 1
62 22042 M Bearing Retainer 4 4 148 22149 S Connecting Link 1 1
63 54080 M Ball Bearing 4 4 149 22152 ) Lower Rod Interlock 1 1
64 22008 S Carrier 1 1 150 22153 M Push Nut 1 1
65 58016 M Roll Pin 3/16 x 1 1 ! 153 67003 M Pin, Cotter v
66 68025 F Pap Rivet 12 12 154 65032 M Nut, Hex 1 1
67 22010 s Hex Shaft 1 1 155 25172 F Switch, Inteniack 1 1
68 58031 F Pop Rivet 8 8 156 75045 M Switch, Boot 1 1
69 22015 S Bearing Retainer 2 2 157 74026 M Taptite 2 2
70 55039 M Flange Bushing 4 4 158 402 M Taptite 4 4
n 22136 0 Tractor Frame 1 1 159 65041 M Nut, Hex z 2
n 22009 S Shaft 2 2 160 59097 M Cap Screw 22
3 66011 M Key 3/16 x 3/16 x 1-1/4 2 2 161 25203 M Connector o
1 1
7 66012 M Key No. 91 Woodruff 1 1 78299 S Decal, Clutch (Not 111}
1 1
75 22017 $ Axle Shaft 1 1 78300 S Decal, Interiock (Not 1.}
76 58009 M Roll Pin 1/8 x 1 2 2 78193 0 5 H.P.Engine Decal (Not IHus.} 1
77 22054 S Retainer Plate 9 2 18221 0 4 H.P. Engine Decal {Not Illus.) 1
8 22011 M pi 1 1 78225 0 6 H.P. Engine Decal {Not IHus.) 1
19 10211 S Sour Gear ) h *Engine (Tecumseh HSSK-40 55440C 1
80 22040 0 Cover i 1 or Replacement)
“Engne (Tecumseh HSSK 50 67008 !
81 63002 F Lockwasher 1 4 Std 5 5 Replacement)
82 22076 § Upper Handle Bar L.H 1 1 . or fep 16
83 67014 F Cotter Pin 1'8x 11 4 2 2 Engine (Tecumseh HSK60 75376,
Replacement) 6 H P only
84 75013 M Grip 1 1 or
85 71075 S Wheel 2 "ORDER REPLACEMENT ENGINE
85 622004 S Tire and Wheel Assembly Consists of 2 AND-OR ENGINE REPLACEMENT
71080 N Tire (Only Carbisle turf saver PARTS FROM YOUR NEAREST
tread available) 1 ENGINE SERVICE CENTRAL
71085 M Tube
71093 S Side Plate, Outside )
71085 N Side Plate, Inside 1
59099 N Cap Screw 3
63021 N Lockwasher 3
65018 4 Nut 3

PAGE 21



\CD TRACTOR PARTS-MODELS 922003, 010, 012, 013, 014, 015, 016 & 017

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

PAGE 22




TRACTOR PARTS LIST-MODELS 922003,010,012,013,014,015,016 &017

REF. PART STOCK DESCRIPTION NO. REQ'D.| REF. PART STOCK DESCRIPTION NO. REQ'D
NO. NO. CODE NO. NO. CODE
N swoen~ N2 zee
-
2o 2008 oc ooo
NN NNANN NN NNN
NN NNNN NN NNN
oM OO DO OO ®
1 59045 M Cap Screw 5/16 18 x 1172 1 1 87 70011 M Ribbed Neck Bolt 6 5
2 64007 M Washer 1.4” Std 3 3 88 70032 M Wheel Bolt 6
4 22129 S Handle Pivat 1 1 89 22084 S Wheel Hub 2
5 74039 N Tapping Screw 2 2 89 22018 S Wheel Hub 2
6 22028 F Fastener 1 1 90 12023 F Bearing Support 2 2
7 75001 S Shift Ball 1 1 91 66006 M Key No. 3 Woodruff 2 2
8 22044 S Shift Handle 1 1 92 22004 S Spindle 1 1
9 22034 S Shift Rod 1 1 93 22005 M Drive Disc 1 1
10 83090 F Spring 1 1 94 22051 M Rod Adapter 1 1
n 65042 F Lacknut 5/16-18 9 15 95 32719 [ Spacer 1 1
12 522007 S Handie Bar Bracket 1 1 96 22003 S Drwe Spindle Housing 1 1
13 59001 M Cap Screw 1/4-20 x 3/4 1 1 97 43 S Deadman Lever 1 1
14 69085 F Throttle Control 1 1 98 59082 M Cap Screw 1/4-20 x 3,4 1 1
15 62021 M Carriage Bolt 1/4-20 x 1-1/2 4 4 99 22025 S Deadman Bracket 1 1
16 65040 F Locknut 1/4-20 6 6 100 22006 S Bearing Spacer 1
17 22100 s Inner Belt Cover 1 ! 101 22002 S Spindle Housing 1 1
18 66015 M Key No. 5 Woodruft 1 ! 102 22048 M Drive Sheave 1 1
19 22089 S Camshaft Sheave 1 1 103 12074 F 3elt (Matched pairs only) 6 HP. only
20 60014 M Setscrew 1/4-20 x 1/4 Socket Head 3 3 103 72023 F selt (Matched pairs only) 2 2
21 60012 M Setscrew 5/16-18 x 3/8 Socket'Head 3 3 104 3034 S Raller 2 2
2 86013 M Key SAE 1035 : ! ! 05 53003 M Cap Screw 5/1618 x 1 2 2
73 22007 M Belt Finger } ' 106 10376 s Ratchet Plate [
2 59053 M Cap Screw 5/16-24 x 3/4 - 1 ! 107 22012 13 Adjustment Link 1o
25 63003 F Lockwasher 5/16 Std. 3 3 108 83026 F \dler Spring 1 1
2 59028 F Cap Screw 1/4-20 x 1/2 7 7 108 10289 s Eye Bolt . [
27 64001 F Washer 3/16 Std. 5 5 110 22137 0 Fork T
28 2124 s Outer Belt Cover ! ! m 3376 M Spindle Cup 2. 2
29 55048 M Sleeve Bushing ! ! 12 3377 M Hub Cap 22
30 22047 M idler 1 ! 13 83004 F Spring [ 1
31 22053 ™M Idier Shaft 1 1 115 22079 S Ciutch Lever Rod 1 1
32 68048 M Rivet ] ! 116 64062 M Washer 1 1
33 64002 F Washer 3/81.0. x 7/8 0.. x 5/64 2 2 n? 22017 S Support Bracket 1 1
34 67020 ] Hair Pin 1 1 118 622010 M Universal Joint 1 1
35 67001 M Cotter Pin 3/32 x 3/4 4 4 119 61034 M Machine Screw [ |
36 522008 S idier Arm ! ! 120 63022 M Ext. Lockwasher [
37 10294 S Sheave 1 1 122 67004 ™M Cotter Pin 1 1
38 12086 M Cap 4 4 123 22097 s Clutch Rod . 1o
39 70009 M Flange Whizlock Screw 5/16-18 x 1/2 9 9 124 59022 F Cap Screw 5/16-18 x 3/4 6
40 62009 F Carriage Bolt 5/16-18 x 1/2 2 2 125 58034 M Roll Pin  1/8 x 3/4 1 1
41 59104 F Cap Screw 1/4-20 x 3/8 3 3 127 22132 S Idler Adjustment Pin 1 1
42 63017 F Lockwasher External 3 3 129 64091 M Washer 1 1
a3 65054 M Locknut 1/2-20 3 3 130 78061 0 Handle Bar Decal 1 1
4 22013 F Friction Disc ! ! 131 78224 0 1n-Out Label 1o
45 22014 F Friction Disc Hub 1 1 132 78298 0 Caution Shift Label 1 !
- 46 22145 S R.H. Lower Handle Bar 1 1 133 78060 0 Shift Label 1 '
47 65056 F Locknut 1/4-20 Flange Whizlock 10 10 134 78247 0 Disc Adjustment Decal 1 1
48 22144 s * Upper HandIé Bar R.H. 1 1 135 78251 0 Idler Arm Adi. Decal 1 t
49 2201 s Clutch Handle ! ! 136 10262 0 Spacer 4
50 75006 M Grip 2 2 137 22138 S Switch Bracket 1 1
51 22072 I Clutch Rod 1 1 138 22139 M Activator Switch 1 1
52 59062 F Cap Screw 1/4-20 x 1-3/4 1 ! 139 22140 s Retainer Rod 22
53 22095 s L.H. Lower Handle Bar 1 1 140 41 s Wiring Harness [
54 22135 M Rod Adapter 1 1 141 §24010 ] Modute T with Connector : :
56 22029 F Bushing 1 1 142 75050 M Snap Bushing
57 22035 [ Shift Lever 1 1 143 83140 M Spring Extension 1 1
58 59022 M Cap Screw 5/16-18 x 3/4 1 1 144 8314 M Spring Extension : :
59 52024 F Carriage Bt 5/16-18 x 2 ! ! 145 22146 § Upper rod laterlock
; 1 1 146 22147 S Handle Interlack 1 1
60 22125 S Shift Link
" 6 6 147 22148 s Pin Pivot 1 1
61 64058 M Washer 1 0.0.
4 4 148 22149 S Connecting Link 1 1
62 22042 M Bearing Retainer
M i '} 4 149 22152 ] Lower Rod Interlack 1 1
63 54080 Ball Bearing
64 22008 s Carrier 1 1 150 22153 M Push Nut 1 1
85 58016 M Roll Pin 3/16 x 1 1 ! 153 67003 M Pin, Cotter ro
66 68025 [3 Pap Rivet 12 12 154 65032 M Nut, Hex 1 1
57 22010 S Hex Shaft 1 1 165 25172 F Switch, Intenack 1 1
68 8031 F Pop Rivet 8 8 156 75045 M Switch, Boot 1 1
3 i 2 2 157 74026 ] Taptite 2 2
69 22015 Bearing Retainer
b M 4 4 158 74021 M Taptite 4 4
70 55039 Flange Bushing
0 1 1 159 65041 ] Nut, Hex 2 2
Il 22136 Tractor Frame
72 22009 s Shaft 2 2 160 59097 M Cap Screw 2 2
M . 2 2 161 25203 M Connector t 1
n 66011 Key 3/16 x 3/16 x 1-1/4 1
7 66012 M Key No. 91 Woodruff ) ] 1829% S Decal, Clutch (Not HI) 1
5 iy 1 1 78300 s Decal, Interlock (Not 1) 1
75 22017 Axle Shaft
M R 2 2 78193 Q § H.P. Engine Decal (Not llus.) 1
76 58009 Roll Pin 1/8 x 1 .
77 S i 2 2 78221 0 4 H.P.Engine Decal (Not tllus.) 1
22054 " Retainer Plate - 1 78225 0 6 H.P. Engine Decal (Not lllus.) 1
B 220 Pinion *Engine (Tecumseh HSSK-40 55440C 1
79 10211 S Spur Gear | 1 or Replacement)
8o 22040 0 Cover ! : *Engine (Tecumseh HSSK-50 67008 1
81 63002 F Lockwasher 1/4 Std 5 5 or Re
placement)
82 22076 S Upper Handle Bar L.H 1 ! *Engne (Tecumseh HSKEO 753764
83 67014 F Cotter Pin 1/8 x 1 144 H 2 - 9 or Replacement) §HP. only
84 75013 M 6rip , 1 [ & o s :
85 11075 S Wheel 2 *ORDER REPLACEMENT ENGINE
85 622004 S Tire and Wheel Assembly Consists of 2 AND/OR ENGINE REPLACEMENT
71080 N Tire (Only Carlisle turf saver . PARTS FROM YOUR NEAREST
" tread available} 1 ENGINE SERVICE CENTRAL
71085 Tube
11083 S Side Plate, Qutside | .
71095 § Side Plate, Inside 1
59099 S Cap Screw 3
63021 S Lockwasher . 3
i 65018 £ Nut 3
.

922017

PAGE 23:



SNOW SCOOP PARTS -MODELS 922003, 010,012, 014, & 016

SUGGESTED PARTS STOCKING CODE

F = Fast Moving Parts
M = Medium Moving Parts
S = Slow Moving Parts
0 = Customer Order Only

PAGE 24




SNOW SCOOP PARTS -MODELS 922003, 010,012, 014, & 016

\

REF. PART STOCK ’ REF. PART STOCK ’
NO. NO. CODE DESCRIPTION NO. REQ’D. NO. NO. CODE DESCRIPTION NO. REQ'D.
™M N < (=] M N < [=R1-]
Qo e gl g [= R -
[~ N =N [N~ [~ N =N~ (=N =]
85§ §8§ 388 §§
[« W1 [- 2+ [N~ W] N,
1 62008 F Carriage Bolt 5/16-18 x 1/2 2 2 48 59024 S Cap Screw 1/2-13x 1 2 2
2 213 s Discharge Chute 1 1 47 10184 M Bearing Support 2 2
3 74034 M Tapping Screw 6 6 48 55035 M Flange Bushing 4 4
4 11012 M Wing Nut 1 1 49 64047 M Washer .511 1.D. x 1.441 0.D. x 1/8 2 2
S 2119 M Lower Collar Gear 1 1 50 65039 F Locknut 3/8-16 4 4
8 59039 F Cap Screw 5/16-18 x 1/2 2 2 51 52010 F Carriage Bolt 3/8-16 x 3/4 4 4
9 63003 F Lockwasher 5/16 Std. 3 3 52 22107 F Scraper Blade 1
10 65042 F Locknut 5/16-18 10 10 52 22096 F Scraper Blade 1
1" 59022 F Cap Screw 5/16-18 x 3/4 1 1 53 54063 M Ball Bearing 1 1
12 64002 F Washer 5/16 Std. 12 12 54 3017 F Bearing Flange 1 1
13 6071 M Spacer 2 2 55 622002 S R.H. Rake 20" 1
14 83004 F Spring 1 1 55 522004 S R.H. Rake 24" 1
18 22086 S Clutch Lever 1 1 56 22093 F Zerk Fitting 4 4
16 522006 S Deflector 1 1 57 510015 F Shear Bolt (Pack of 5} 2 2
1 72056 F Belt 1 1 58 10181 S Flange 1 1
18 60012 M Setscraw 5/16-18 x 3/8 2 2 59 10108 S Gasket 1 1
19 65040 - F Locknut 1/4-20 3 3 60 58030 M Roll Pin 3/16 x 1-1/2 2 2
20 10142 M Bearing Flange 1 1 61 58022 M Roli Pin 5/16 x 1-3/8 1 1
2 73036 M Sheave 1 1 62 10180 S Gear Case 1 1
22 65015 F Nut 5/16-18 3 3 63 70012 M Flange Whizlock Screw 1/4-20 x 3/4 5 5
23 22081 S Control Crank 1 1 64 56061 F Seal 2 2
24 62026 F Carriage Bolt 5/16-18 x 5/8 5 § 65 22102 S Front Gear Shaft 20" 1
25 75039 S Grip 1 1 65 10299 S Front Gear Shaft 24" 1
26 10198 M Cap 1 1 56 522010 M Helican Gear 1 1
27 22065 S Bracket 1 1 67 1138 M Pipe Plug 2 2
28 62022 F Carriage Bolt 5/16-18 x 1-3/8 1 1 68 58007 M Roll Pin 1/4 x 1-1/4 3 3
29 10389 S Idler Arm 1 1 69 2104 0 Fan 1 1
30 1213 M Bearing Spacer 1 1 70 56062 F Seal 1 1
3 3254 S Wave Washer 1 1 n 10371 S Adjustment Plug 1 1
32 63018 M Internal Lockwasher 1 1 72 54044 M Bearing Cup 2 2
33 69002 M Cap Screw 5/16-18 x 5/8 1 1 73 66003 F Key No. 9 Woodruff 1 1
34 12132 M \dier 1 1 75 57032 S Snap Ring 1 1
35 10165 F Runner 2 2 76 54045 M Bearing Cone 2 2
36 22080 n Biower Housing 20" 1 1 7 10107 S Bearing Spacer) 1 1
36 22116 Y Blower Housing 24" 1 1 78 522003 [ L.H. Rake 20" 1
37 70031 M Flange Whizlock Screw 3/8-16 x 3/4 2 2 78 522005 S L.H. Rake 24" 1
k1 2123 M Worm Clevis 1 1 79 70026 M Nut Retainer 2 2
39 22110 M Worm Gear 1 1 80 522001 S Gear Case Assembly 20" 1
40 58034 M Roll Pin 1/8 x 3/4 1 1 80 522008 S Gear Case Assembly 24" 1
4 63023 M Lockwasher 1 1 81 62011 M Carriage Bolt 5/16-18 x 3/4 1 1
42 64046 M Washer 1.005 1.D. x 1.505 0.D. x 1/16 2 2 82 78174 0 Ariens Name Plate 1 1
43 70011 M Ribbed Neck Bolt 1/4-20 x 5/8 6 6 78185 o] Patent Label (Not |llus.} 1 1
4 65056 F Locknut 1/4-20 Fiange Whiziock 6 6 83 18222 0 Caution Label 1 1
45 63006 F Lockwasher 1/2 Std. 2 2
SUGGESTED PARTS STOCKING CODE
F = Fast Moving Parts
M = Medium Moving Parts
S =Siow Moving Parts
0 = Customer Order Only

PAGE 25




O
N
w
(V]
<
a




TRACTOR PARTS LIST

RT .
e PoaT SIOSX  DESCRIPTION NO.REQD. | NG| cone  DESCRIPTION NO. REQ'D.
© ~ o ™~ o
g s8¢ g 888
S INENEN N NAN
o oo S 398
o1 59045 ¢ M Cap Screw 5/16-18 x 1 1/2 1 1 79 10211 S Spur Gear 1 1
2 64007 M Washer 1/4" Std. 3 3 80 22040 4] Cover 1 1
4 22129 S Handle Pivot 1 1 81 63002 F Lockwasher 1/4 Std. 5 5
5 74039 ] Tapping Screw 2 2 82 22076 S Upper Handle Bar L.H. 1 1
6 22028 F Fastener 1 1 83 67014 F Cotter Pin 1/8 x 1-1/4 2 2
17 75001 S Shift Ball 1 1 84 75013 M Grip 1 1
8 22044 S Shift Handle 1 1 85 71075 S Wheel 2
9 22034 (] Shift Rod 1 1 85 622004 S Tire and Wheel Assembly Consists of 2
10 83090 F Spring 1 1 71080 S Tire (Only Carlisle turf saver
11 65042 F Locknut 5/16-18 9 15 tread available) 1
12 522007 S Handle Bar Bracket 1 1 71085 M Tube 1
13 59001 M Cap Screw 1/4-20 x 3/4 1 1 71093 S Side Plate 1
14 69085 F Throttie Control 1 1 71095 $ Side Plate 1
15 62021 M Carriage Bolt 1/4-20 x 1-1/2 4 4 53099 S Cap Screw 3
16 65040 F Locknut 1/4-20 [ 6 63021 S Lockwasher 3
17 22100 S Inner Belt Cover 1 1 65018 F Nut 3
18 66015 M Key No. 5 Woodruff 1 1 87 70011 M Ribbed Neck Boit 6 6
19 22089 S Camshaft Sheave 1 1 88 70032 M Wheel Bolt 6
20 60014 M Setscrew 1/4-20 x 1/4 Socket Head 3 3 89 20084 S Wheel Hub 2
21 60012 M Setscrew 5/16-18 x 3/8 Socket Head 3 3 89 22018 S Wheel Hub 2
22 66013 M Key SAE 1035 1 1 90 12023 F Bearing Support 2 2
23 22007 M Belt Finger 1 1 9 66006 M Key No. 3 Woodruff 2 2
24 53053 M Cap Screw 5/16-24 x 3/4 1 1 92 22004 S Spindle 1 1
25 63003 F Lockwasher 5/16 Std. 3 3 93 22005 M Drive Disc 1 1
26 59028 F Cap Screw 1/4-20 x 1/2 7 7 94 22051 M Rod Adapter 1 1
27 64001 F Washer 3/16 Std. 5 5 95 3279 M Spacer 1 1
28 22124 S Outer Belt Cover 1 1 96 22003 S Drive Spindle Housing 1 1
29 55048 M - Sleeve Bushing 1 1 97 22030 S Deadman Lever 1 1
30 22047 M Idler 1 1 98 59082 M Cap Screw 1/4-20 x 3/4 1 1
31 22053 M Idler Shaft 1 1 99 22025 S Deadman Bracket 1 1
32 68048 M Rivet 1 1 100 22006 S Bearing Spacer 1 1
33 640062 F Washer 3/8 1.D. x 7/8 0.D. x 5/64 2 2 101 22002 S Spindle Housing 1 1
34 67020 M Hair Pin 1 1 102 22048 M Drive Sheave 1 1
35 67001 M Cotter Pin 3/32 x 3/4 4 4 103 72074 F Belt (Matched pairs only) 922009 6 H.P. only
36 522009 S Idler Arm 1 1 103 72023 F Belt (Matched pairs only} 2 2
7 10294 S Sheave 1 1 104 3034 S Roller 2 2
8 12086 M Cap 4 4 105 59003 M Cap Screw 5/16-18 x 1 2 2
i 9 70009 M Flange Whizlock Screw 5/16-18x 1/2 9 9 106 10376 [ Ratchet Plate 1 1
40 62009 F Carriage Bolt 5/16-18 x 1/2 2 2 107 22012 S Adjustment Link 1 1
41 59104 F Cap Screw 1/4-20 x 3/8 3 3 108 83026 F Idler Spring 1 1
42 63017 F Lockwasher External 3 3 109 10289 S Eye Boit 1 1
43 65054 M Locknut 1/2-20 3 3 110 22064 0 Fork 1 1
44 22013 F Friction Disc 1 1 m 3376 M Spindle Cup 2 2
45 22014 F Friction Disc Hub 1 1 112 3377 M Hub Cap 2 2
46 22094 S R.H. Lower Handle Bar 1 1 13 83004 3 Spring 1 1
47 65056 F Locknut 1/4-20 Flange Whizlock 10 10 115 22079 S Clutch Lever Rod 1 1
48 22075 S Upper Handle Bar R.H. 1 1 116 64052 M Washer 1 1
49 22071 S Clutch Handle 1 1 11 22077 S Support Bracket 1 1
50 75006 M Grip 2 2 118 622010 M Universal Joint 1 1
51 22072 S Clutch Rod 1 1 19 61034 M Machine Screw 1 1
52 59062 F Cap Screw 1/4-20x 1-3/4 1 1 120 63022 M Ext. Lockwasher 1 1
53 22095 ) L.H. Lower Handle Bar 1 1 122 67004 M Cotter Pin 1 1
54 22135 M Rod Adapter 1 1 123 22097 S Clutch Rod 1 1
56 22029 F Bushing 1 1 124 59022 F Cap Screw 5/16-18 x 3/4 6
57 22035 S Shift Lever 1 1 125 58034 M Roli Pin 1/8 x 3/4 1 1
58 69002 M Cap Screw 5/16-18 x 5/8 1 1 127 22132 S Idler Adjustment Pin 1 1
59 62024 F Carriage Bolt 5/16-18 x 2 1 1 129 64091 M Washer 1 1
60 22125 S Shift Link 1 1 130 78061 0 Handle Bar Decal 1 1
61 64058 M Washer 17 0.D. 6 6 131 78224 0 in-Out Label 1 1
62 22042 M Bearing Retainer 4 4 132 78059 0 Caution Shift Label 1 1
63 54080 M Ball Bearing 4 4 133 18060 0 Shift Label 1 1
54 22008 S Carrier 1 1 134 18247 0 Disc Adjustment Decal 1 1
65 58016 M Roll Pin 3/16 x 1 1 1 135 78251 0 tdler Arm Adj. Decal 1 1
66 68025 F Pop Rivet 12 12 136 10262 0 Spacer )
78193 0 5 H.P. Engine Decal {Not lllus.} 1
67 22010 S Hex Shatt 1 1 78221 0 4 H.P. Engine Decal (Not Illus.) 1
68 68031 F Pop Rivet 8 8 78228 0 6 H.P. Engine Decal (Not fifus.) 1
69 22015 'S Bearing Retainer 2 2 *Engine (Tecumseh HSSK-40 55440C 1
70 55039 M Flange Bushing 4 4 or Replacement)
n 22098 0 Tractor Frame 1 1 *Engine (Tecumseh HSSK-50 67008 1
n 22009 S Shaft 2 2 or Reptacement)
3 geo11 " &;V/ AR A 2 2 *Engine (Tecumseh HSK60 75376 Model 922009
| 22017 S Axle Shaft i X or Replacement) 6 H.P. only
: 6 58009 M Roll Pin 1/8 x 1 2 2 *ORDER REPLACEMENT ENGINE
17 22054 S Retainer Plate 2 2 AND/OR ENGINE REPLACEMENT
- 78 22011 M Pinion 1 1 PARTS FROM YOUR NEAREST
F = Fast Moving Parts ENGINE SERVICE CENTRAL.

SUGGESTED PARTS STOCK CODE M = Medium Moving Parts
S =Slow Moving Parts

0 = Customer Order Only PAGE 27



PAGE 28

CAUTION
ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.




TRACTOR PARTS LIST

SUGGESTED PARTS STOCKING CODE

F = Fast Moving Parts
M = Medium Moving Parts
S =Slow Moving Parts
0 = Customer Order Only

NO. NO. CODE NO. NO. CODE
288 g2 ggs ge
COQ o QOO0 OO0
S88 QY SIN 99
aon o0 888 §9
1 62009 F Carriage Bolt 5/16-18 x 1/2 2 2 46 53024 S Cap Screw 1/2-13 x 1 2 2
2 22113 S Discharge Chute 1 1 47 10184 M Bearing Support 2 2
3 74034 M Tapping Screw 6 6 48 55035 M Flange Bushing 4 4
4 11012 M Wing Nut 1 ! 49 64047 m Washer .511(.D. x 1.441 0.D. x 1/8 2 2
5 22119 M Lower Collar Gear 1 1 50 65039 F Locknut 3/8-16 4 2
6 2112 M Safety Wire ! 1 51 62010 F Carriage Bolt 3/8-16 x 3/4 4 4
1 22 F Pushnut 2 2 52 22107 F Scraper Blade 1
8 59039 F Cap Screw 5/16-18 x 1/2 2 2 52 22096 F Scraper Blade 1
9 63003 F Lockwasher 5/16 Std. 3 3 53 54063 M Ball Bearing 1 1
10 65042 F Locknut 5/16-18 10 10 54 3017 F Bearing Flange 1 1
n 59022 F Cap Screw 5/16-18 x 3/4 1 1 55 622002 S R.H. Rake 20" 1
12 64002 F 2 Washer 5/16 Std. 12 12 55 522004 S R.H. Rake 24" 1
13 6071 M Spacer 2 2 | 56 22083 F Zerk Fitting 4 4
4 83004 F Spring 1 1 57 10195 F Shear Bolt 2 2
15 22086 S Clutch Lever 1 1 58 10181 S Flange 1 1
16 522006 N Deflector 1 1 59 10108 S Gasket 1 1
7 72056 - F Belt 1 1 60 58030 M Roll Pin 3/16 x 1-1/2 2 2
18 60012 M. Setscrew 5/16-18 x 3/8 2 2.1 & 58022 M Roll Pin 6/16 x 1-3/8 1 1
19 65040 F Locknut 1/4-20 3 3 62 10180 S Gear Case 1 1
20 10142 M Bearing Flange 1 1 63 70012 M Flange Whizlock Screw 1/4-20 x 3/4 5 5
N 73036 M Sheave 1 1 54 56061 F Seal 2 2
2 £5015 F Nut 5/16-18 3 3 65 22102 S Front Gear Shaft 20" 1
23 22081 S Control Crank . 1 1 65 10299 S Front Gear Shaft 24" 1
24 62026 F Carriage Bolt 5/16-18 x 5/8 5 5 ]*66 10183 ] Helicon Gear 1 1
25 75039 S Grip 1 1 67 1138 M Pipe Plug 2 2
26 10198 M Cap 1 1 68 58007 M Roll Pin 1/4 x 1-1/4 3 3
27 22065 S Bracket 1 1 69 22104 0 Fan 1 1
28 62022 F Carriage Bolt 5/16-18 x 1-3/8 1 1 70 56062 F Seal 1 1
29 10389 S idler Arm 1 1 n 10371 S Adjustment Plug 1 1
30 12131 M Bearing Spacer 1 1 72 - 54044 M Bearing Cup 2 2
ki 3254 S Wave Washer 1 1 3 66003 F Key No. 8 Woodruff 1 1
32 63018 M Internal Lockwasher 1 1§ 22103 M Helicon Pinion Shaft 1 1
33 59002 M Cap Screw 5/16-18 x 5/8 1 1 75 57032 S Snap Ring 1 1
34 12132 M Idler 1 1 76 54045 M Bearing Cone 2 2
35 10165 F Runner 2 2 7 10107 S Bearing Spacer] 1 1
36 22080 0 Blower Housing 20" 1 1 78 522003 S L.H. Rake 20" 1
36 22116 0 Blower Housing 24" 1 1 78 522005 S L.H. Rake 24" 1
37 70031 M Flange Whizlock Screw 3/8-16 x 3/4 2 2 79 70026 M Nut Retainer 2 2
38 2123 M Worm Clevis 1 1 80 522001 S Gear Case Assembly 20" 1
39 22110 M Worm Gear 1 1 80 522008 S Gear Case Assembly 24" 1
40 58034 M Roll Pin 1/8 x 3/4 1 1 81 62011 ] Carriage Bolt 5/16-18 x 3/4 1 1
41 63023 M Lockwasher 1 1 82 78174 0 Ariens Name Plate 1 1
42 64046 M Washer 1.005 1.D. x 1.505 0.0. x 1/16 2 2 78185 0 Patent Label (Not lllus.) 1 1
43 70011 M Ribbed Neck Bolt 1/4-20 x 5/8 6 6 83 78222 0 Caution Label 1 1
4 65056 F Locknut 1/4-20 Flange Whizlock 6 6 *10183 and 22103 is sold in a set only
45 63006 F Lockwasher 1/2 Std. 2 2

PAGE 29




A
7N
S N
]/
il U
h
5 /
;
/

PAGE 30



TRACTOR PARTS LIST

REF. PART ' REF. PART '
NO.  NO. DESCRIPTION NO. REQ'D. NO.  NO. DESCRIPTION NO. REQ'D.
™~ @ b4 =
N N N NN
o 0o o oo
1 59069 Cap Screw 5/16-18 x1-3/4 1 1 75 22017  Axle Shaft 1 1
2 64007 Washer 1/4" Std. 3 3 76 58009 Roll Pin1,/8x1 2 2
3 6071 Spacer 1 1 M 22054 Retainer Plate 2 2
4 22073 Handle Pivot 1 1 78 22011  Pinion 1 1
5 22074 U-Bolt 1 1 79 10211 Spur Gear 1 1
6 22028 Fastener 1 1 80 22040 Cover 1 1
7 75001 Shift Ball 1 1 81 63002 Lockwasher 1/4 Std, 5 5
8 22044 Shift Handle 1 1 82 22076 Upper Handle Bar L.H, 1 1
9 22034 Shift Rod 1 1 83 67014 Cotter Pin1/8 x1-1/4 2 2
10 83090 Spring 1 1 84 75013 Grip 1 1
11 65042 Locknut 5,/16-18 8 8 85 71075 Wheel 2
12 22082 Handle Bar Bracket 1 1 85 622004 Tire and Wheel Assembly Consists Of 2
13 59001 Cap Screw 1/4-20x 3,4 1 1 71080 Tire (Only Carlisle turf saver
14 69085 Throttle Control 1 1 tread available) 1
15 62021 Carriage Bolt 1/4-20 x 1-1 2 4 4 71085 Tube 1
16 65040 Locknut 1,/4-20 6 6 71093 Side Plate 1
17 22118 Inner Belt Cover 1 1 71095 Side Plate 1
18 66015 Key #5 Woodruff 1 1 59099 Cap Screw 3
19 22049 Camshaft Sheave 1 1 63021 Lockwasher 3
20 60014 Setscrew 1/4-20 x 1.4 Socket Head 2 2 65018 Nut 3
21 60012 Secscrew 5/16-18 x 3 8 Socket Head 2 2 86 74025 Taptite 516-18 x 1,2 3 3
22 66013 Key SAE 1035 11| g7 170011 Ribbed Neck Bolt 6 6
23. 22007 Belt Finger 1 1 88 70032 Wheel Bolt 6
24 59053 Cap Screw 5,16-24 x3 4 1 1 89 20084 Wheel Hub 2
25 63003 Lockwasher 5 16 Std, 2 2 89 22018 Wheel Hub 2
26 59028 Cap Screw 1 4-20x1 2 7 7 90 12023 Bearing Support 2 2
27 64001 Washer 3,16 Std. 6 6 91 66006 Key #3 Woodruff 2 2
28 22117 Outer Belt Cover 1 1 92 22004 Spindle 1 1
29 55048 Sleeve Bushing 1 1 93 22005 Drive Disc 1 1
30 22047 ldler L1} 94 22051 Rod Adapter 11
31 22053 Idler Shaft 1 1 95 3279 Spacer 1 1
32 68045 Rivet 111 95 22003 Drive Sipndle Housing 11
33 64065 Washer .268 1.D, x 9 16 O.D, x 3 64 1 1 97 22030 Deadman Lever 1 1
34 64037 Washer 8 321D, x1-1 40.D. x1 16 1 1 98 59082 Cap Screw 1 4-20x3 4 1 1
35 67001 Cotter Pin 3 32x3 4 4 4 99 22025 Deadman Bracket 1 1
36 22050 Idler Arm 1 1 1100 220068 Bearing Spacer 11
37 10294 Sheave 1 L 1101 22002 Spindle Housing 1 1
38 12086 Cap 4 4 1102 22048 Drive Sheave 1 1
39 70009 Flange Whizlock Screw 5 16-18 x1 2 8 8 | 103 72023  Belt (Matched pairs sai; 2 2
40 62009 Carriage Bolt 5 16-18x1 2 2 2 | 104 3034 Roller : 2 2
41 59104 Cap Screw 1 4-20x3 8 33 |105 59003 Cap Screw 5 16-18x 1 2 2
42 63017 Lockwasher External 3 3 | 106 10376 Ratchet Plate 1 1
43 65054 Locknut 1 2-20 3 3 1107 22012  Adjustment Link 1 1
44 22013 Friction Disc 1 1 108 83026 Idler Spring 1 1
45 22014 Friction Disc Hub 1 1 109 10289 Eye Bolt 1 1
46 22020 R.H, Lower Handle Bar 1 1 1110 22064 Fork 1 1
47 65056 Locknut 1, 4-20 Flange Whizlock 10 10 | 111 3376 Spindle Cup 2 2
48 22075 Upper Handle Bar R.H, 1 1 112 3377 Hub Cap 2 2
49 22071. Clutch Handle 1 1 113 83004 Spring 1 1
50 75006 Grip 2 2 1114 65042 Locknut 6
51 22072 Clutch Rod L1 415 22079 Clutch Lever Rod 11
52 59050 Cap Screw 1 4-20x1-1 2 1 1 |118 64052 Washer 1 1
53 22021 L.H, Lower Handle Bar 1 [ Y 22077  Support Bracket 1 1
54 10247 Ball Joint 11 1118 622010 Universal Joint 11
55 64002 Washer 5,16 Std, 1 T J119 61034 Machine Screw 1 1
56 22029 Bushing 1 1 1120 63022 Ext. Lockwasher 1 1
57 22035 Shift Lever 1 1 121 65041 Locknut 2 2
58" 65043 Locknut 5,16-24 1 1 122 67004 Cotter Pin 1 1
| 59 62024 Carriage Bolt 5 16-18 x 2 1 1 123 22078 Clutch Handle 1 1
60 22038 Shift Link 1 1 1124 59039 Cap Screw 6
61 64058 Washer ,500 ,505 I.D, x O.D, x .062 6 6 125 58034 Roll Pin 1 1
62 22042 Bearing Retainer 4 4
gi g;ggg gzlrlri‘f““g ‘1* ‘11 78059 Caution Shift Label (Not Illus.) 11
65 58016 Roll Pind 16 x 1 1 1 78060  Shift Label (Not Illus.) 1 1
66 68025 Pop Ri t 12 12 78061 Handle Bar Decal (Not Ilus.) 1 1
p oive 78193 5 H.P. Engine Decal (Not Illus,) 1
67 22010 Hex Shaft 1 1 P, _ .
68 68031 Pop Rivet 8 8 78221 4 H,P. Engine Decal (Not Illus.) 1
89 22015 Bearing Retainer 5 o 78224  In-Out Label (Not Hlus,) 1
70 55039  Flange Bushing 4 4 * Engine {Tecumseh HSSK-40 55440C 1
71 22085 Tractor Frame 1 1 or Replacement)
72 22009 Shaft 2 2 _ P
73 66011 Key 3,16x3,16 x1-1,4 2 2 * Engine (Tecumseh HSSK-50 67008 1
74 66012 Key =91 Woodruff 11 or Replacement)
c‘”"”” * ORDER REPLACEMENT ENGINE
ORDER PARTS BY PART NUMBER AND/OR ENGINE REPLACEMENT
NOT BY REFERENCE NUMBER. ANY PARTS FROM YOUR NEAREST
PART ORDERED BY REFERENCE ENGINE SERVICE CENTRAL.
NUMBER WILL BE DISREGARDED.,

PAGE 31




CE NUMBER. ANY
Y REFERENCE
DISREGARDED.

PART NUMBER

> ZDuw

CAUTION

ORDER PARTS B
NOT BY REFERE

PART ORDERED
NUMBER WILL B

PAGE 32




BLOWER PARTS LIST

F?EF. PART ! REF. PART '
D NO. NO. DESCRIPTION NO. REQ'D. NO. NO. DESCRIPTION NO. REQ'D.

™ O © ™ O ©

228 geg

SS8 S8

ONON O\ NN
1 62009 Carriage Bolt 5/16-18 x 1,2 2 44 65056  Locknut 1/4-20 Flange Whizlock 6
2 22113 Discharge Chute : 1 45 63006  Lockwasher 1,2 Std, 2
3 68044 Pop Rivet 6 46 59024 Cap Screw 1,2-13x1 2
4 11012 Wing Nut 1 47 10184  Bearing Support 2
5 22119 Lower Collar Gear 1 48 55035  Flange Bushing 4
6 22112  Safety Wire 1 49 64047  Washer .511 LD, x 1.441 O.D, x 1, 8 2
1 22122 Pushnut 2 50 65039 Locknut 3,/8-16 4
8 59039 Cap Screw 5/16-18 x 1,2 2 51 62010 Carriage Bolt 3,8-16 x 3,4 4
9 63003 Lockwasher 5/16 Std, 3 52 22107  Scraper Blade 1
10 65042 Locknut 5/16-18 10 53 54063 Ball Bearing 1
11 59022 Cap Screw 5/16-18 x 3/4 1 54 3017 Bearing Flange 1
12 64002 Washer 5/16 Std, 12 55 22120 R.H, Rake 1
13 6071 Spacer 2 56 10354  Zerk Fitting 4
14 83004 Spring 1 57 10195  Shear Bolt 2
15 22086 Clutch Lever 1 58 10181  Flange 1
16 22114  Deflector 1 59 10108  Gasket 1
17 72056 Belt 1 60 58030 Roll Pin 3,16 x1-1,2 2
18 60012 Setscrew 5/16-18 x 3/8 2 61 58022 Roll Pin 5,16 x 1-3,8 1
19 ° 65040 Locknut 1/4-20 3 62 10180 Gear Case 1
20 10142 Bearing Flange 1 63 70012  Flange Whizlock Screw 1,4-20 x 3,4 5
21 173036 Sheave 1 64 56061  Seal 2
22 65015 Nut 5/16-18 3 65 22102  Front Gear Shaft 1
23 22081 Control Crank 1 *66 10183  Helicon Gear 1
24 62026 Carriage Bolt 5/16-18 x 5,8 5 67 1138 Pipe Plug 2
25 75039 Grip 1 68 58007 Roll Pin1,4 x1-1,4 3
26 10198 Cap 1 69 22104 Fan 1
27 22065 Bracket 1 70 56062  Seal 1
28 62022 Carriage Bolt 5/16-18 x 1-3/8 1 71 10371  Adjustment Plug 1
29 10389 Idler Arm 1 72 54044 Bearing Cup 2
30 12131 Bearing Spacer 1 73 66003 Key #9 Woodruff 1
31 3254 Wave Washer 1 *14 22103  Helicon Pinion Shaft 1
32 63018 Internal Lockwasher 1 75 57032 Snap Ring 1
33 59002 Cap Screw 5/16-18 x 5/8 1 76 54045 Bearing Cone 2
34 12132 Idler 1 71 10107 Bearing Spacing 1
35 10165 Runner 2 78 22121 L.H. Rake 1
36 22080 Blower Housing 20" 1 79 70026  Nut Retainer 2
37 70031 Flange Whizlock Screw 3,/8-16 x 1,2 2 80 522001 Gear Case Assembly 1
38 22123 Worm Clevis 1 78174  Ariens Name Plate (Not Illus.) 1
.39 22110  Worm Gear 1 78185  Patent Label (Not Illus.) 1
40 58034 Roll Pin1/8 x 3/4 1 78222  Caution Label (Not Illus.) 1
41 63023 Lockwasher 1 78224 In-Out Label (Not Illus.) 1
42 64046 Washer 1,005 L.D. x 1,505 O.D, x 1/16 2 81 62011 Carriage Bolt 5/16-18 x 3,4 1

43 70011 Ribbed Neck Bolt 1/4-20 x 5/8 6 *10183 and 22103 is sold in a set only

PAGE 33







TRACTOR PARTS LIST

REF. PART ' REF. PART '
NO. NO. ‘ DESCRIPTION NO. REQ'D. NO.  NO. DESCRIPTION NO. REQ'D.
N o P
S & g &
§ § 8 8
o o o o
1 59073 Cap Screw 5/16-18 x 1-3/4 11 62 22042 Bearing Retainer 4 4
2 64007 Washer 1/4'" Std, 4 4 63 54080 Ball Bearing 4 4
3 6071 Spacer 2 2 64 22008 Carrier 1 1
4 22059 Link 11 65 58016 Roll Pin 3/16 x 1 1 1
5 22058 Lower Clutch Rod 11 66 68025 Pop Rivet 12 12
6 22028 Fastener 11 67 22010 Hex Shaft 1 1
7 75001 Shift Ball 11 68 68031 Pop Rivet 8 8
8 22044 Shift Handle 11 69 22015 Bearing Retainer 2 2
9 22034 Shift Rod 11 70 55039 Flange Bushing 4 4
10 83029 Spring 11 71 22066 Tractor Frame 1 1
11 65042 Locknut 5/16-18 8 8 72 22009 Shaft 2 2
12 22060 Handle Bar Bracket 11 73 66011 Key 3/16 x 3/16 x 1-1/4 2 2
13 59001 Cap Screw 1/4 - 20 x 3/4 11 74 66012 Key #91 Woodruff 1 1
14 69032 Throttle Control 1 1 ]*75 22017 Axle Shaft 1
15 62021 Carriage Bolt 1/4 - 20 x 1-1/2 4 4 |* 75 22069 Axle Shaft 1
16 65040 Locknut 1/4 - 20 4 4 76 58009 Roll Pin1/8 x 1 2 2
17 22118 Inner Belt Cover 11 M 22054 Retainer Plate 2 2
18 66015 Key #5 Woodruff 11 78 22011 Pinion 1 1
19 22049 Camshaft Sheave 11 79 10211 Spur Gear 1 1
20 60014 Setscrew 1/4-20 x 1/4 Socket Head 2 2 80 22040 Cover 1 1
21 60012 Setscrew 5/16-18 x 3/8 Socket Head 2 2 81 63002 Lockwasher 1/4 Std. 5 5
22 66013 Key SAE 1035 11 82 10288 Hub Cap 2 2
23 22007 Belt Finger 11 83 67014 Cotter Pin 1/8 x 1-1/4 2 2
24 59053 Cap Screw 5/16-24 x 3/4 2 2 84 64042 Washer .751/.757 LD, x 20.D, x1/8 2 2
25 63003 Lockwasher 5/16 Std, 4 4 85 71075 Wheel 2 2
26 59028 Cap Screw 1/4-20 x 1/2 71 86 74025 Taptite #10-24 x 3/8 3 3
27 64001 Washer 3/16 Std., 6 6 87 70011 Ribbed Neck Bolt 6 6
28 22117 Outer Belt Cover 11 88 70005 Wheel Bolt 6 6
29 55048 Sleeve Bushing 1 1 §j*89 22018 Wheel Hub 2
30 22047 Idler 1 1 }* 89 22070 Wheel Hub 2
31 22053 Idler Shaft 11 90 12023 Bearing Support 2 2
32 68045 Rivet 11 91 66006 Key #3 Woodruff 2 2
33 64065 Washer .268 LD, x 9/16 O.D, x 3/64 11 92 22004 Spindle 1 1
34 64037 Washer 9/32 LD, x 1-1/4 O.D, x1/16 1 1 93 22005 Drive Disc 1 1
35 67001 Cotter Pin 3/32 x 3/4 4 4 94 22051 Rod Adapter 1 1
36 22050 Idler Arm 1 1 95 3279 Spacer 1 1
37 10294 Sheave 11 96 22003 Drive Spindle Housing 1 1
38 12086 Cap 4 4 97 22030 Deadman Lever 1 1
39 70009 Flange Whizlock Screw 5/16-18x1/2 6 6 98 59082 Cap Screw 1/4-20 x 3/4 1 1
40 62009 Carriage Bolt 5/16-18 x1/2 2 2 99 22025 Deadman Bracket 1 1
41 59104 Cap Screw 1/4-20 x 3/8 3 3 100 22006 Bearing Spacer 1 1
42 63017 Lockwasher External 3 3 101 22002 Spindle Housing 1 1
43 65054 Locknut 1/2-20 3 3 102 22048 Drive Sheave 1 1
44 22013 Friction Wheel 11 103 72023 Belt (Matched pairs only) 2 2
45 22014 - Friction Wheel Hub 11 104 3034 Roller 2 2
46 22020 R. H, Lower Handle Bar 11 105 59003 Cap Screw 5/16-18 x 1 2 2
47 65056 Locknut 1/4-20 Flange Whizlock 10 10 106 10376 Ratchet Plate 1 1
48 22055 Upper Handle Bar 2 2 107 22012 Adjustment Link 1 1
49 2038 Clutch Handle 11 108 83026 Idler Spring 2 2
50 15006 Grip 2 2 109 22045 Spring Hook 1 1
51 22057 Upper Clutch Rod 11 110, 22064 Fork 1 1
52 59050 Cap Screw 1/4-20 x 1-1/2 11 111 3376 Spindle Cup 2
53 22021 L. H, Lower Handle Bar 11 112 33177 Hub Cap 2
54 10247 Ball Joint 11 78033 4 H,P. Engine Decal (Not Illus,) 1 1
55 64002 Washer 5/16 Std, 11 78059 Caution Shift Label (Not Illus.) 1 1
56 22029 Bushing 11 78060 Shift Label (Not Illus.) 1 1
57 22035 Shift Lever 11 78061 Handle Bar Decal (Not Illus.) 1 1
58 65043 Locknut 5/16-24 11 ‘
59 62024 Carriage Bolt 5/16-18 x 2 11 * Use 22017 axle shaft and 22018
60 = 22038 Shift Link ) 11 wheel hub on Model 922002 be-
61 64058 Washer ,500/,505 ILD, x1 O.D, x,062 6 6 fore serial number 000401,

CAUTION

ORDER PARTS BY PART NUMBER

NOT BY REF. NUMBER. ANY PART
ORDERED BY REF. NUMBER WILL
BE DISREGARDED.

PAGE 35




PAGE 36

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REF. NUMBER. ANY PART
ORDERED BY REF. NUMBER WILL
BE DISREGARDED.




BLOWER PARTS LIST

REF. PART .~ | REF. PART ,
NO. NO. DESCRIPTION NO. REQ'D | "\ NO. DESCRIPTION NO. REQ'D
o o N O
Pe [
S 2 s 2
& 8 3 8
1 62009 Carriage Bolt 5/16-18 x 1/2 7 7| 42 64046 Washer 1,005 LD, x 1,505 O.D. x 1/16 4 4
2 22113 Discharge Chute 1 1] 43 170011 Ribbed Neck Bolt 1/4-20 x 5/8 6 6
3 68044 Pop Rivet 6 6] 44 65056 Locknut 1/4-20 Flange Whizlock 6 6
4 11012 Wing Nut 1 1| 45 63006 Lockwasher 1/2 Std. 2 2
5 22119 Lower Collar Gear 1 1 46 59024 Cap Screw 1/2-13x1 2 2
6 22112 Safety Wire 1 1] 47 10184 Bearing Support 2 2
7 22122 Pushnut 2 2| 48 55035 Flange Bushing 4 4
8 59039 Cap Screw 5/16-18 x1/2 2 2] 49 64047 Washer .511 LD, x 1,441 O.D, x1/8 2 2
9 63003 Lockwasher 5/16 Std. 3 3] 50 65039 Locknut 3/8-16 4 4
10 65042 Locknut 5/16-18 11 11} 51 62010 Carriage Bolt 3/8-16 x 3/4 4 4
11 59022 Cap Screw 5/16-18 x 3/4 1 1] 52 22107 Scraper Blade 11
12 64002 Washer 5/16 Std, 12 12 ] 53 54063 Ball Bearing 11
13 6071  Spacer 2 2] 54 3017 Bearing Flange 11
14 83004 Spring 1 1] 55 22120 R, H, Rake 1 1
15 22109 Clutch Lever 1 1| 56 10354 Hydraulic Drive Fitting 4 4
16 22114 Deflector 1 1] 57 10195 Shear Bolt 2 2
17 72056 Belt 1 1] 58 10181 Flange 11
18 60012 Setscrew 5/16-18 x 3/8 2 2| 59 10108 Gasket 11
19 65040, Locknut 1/4-20 3 3| 60 58030 Roll Pin 3/16 x 1-1/2 2 2
20 10142 Bearing Flange 1 1] 61 58022 Roll Pin5/16 x1-3/8 11
21 73036 Sheave 1 1 62 10180 Gear Case 11
22 . 65015 Nut 5/16-18 2 2| 63 170012 Flange Whizlock Screw 1/4-20 x 3/4 5 5
23 22115 Control Crank 1 1] 64 56061 Seal 2 2
24 64052 Washer ,380 LD. x13/16 O.D, x 24 Ga. 1 1 65 22102 Front Gear Shaft 11
#66 10183 Helicon Gear 1 1
25 10197 Grip 1 1] 67 1138 Pipe Plug 2 2
26 10198 Cap 1 1] 68 58007 Roll Pinl/4x1-1/4 3 3
27 22065 Bracket 1 1] 69 22104 Fan 11
28 62022 Carriage Bolt 5/16-18 x 1-3/8 1 1] 70 56062 Seal 11
29 10389 Idler Arm 1 1] 71 103711 Adjustment Plug L1
30 12131 Bearing Spacer 1 1] 72 54044 Bearing Cup 2 2
31 3254 Wave Washer 1 1] 73 66003 Key #9 Woodruff 11
32 63018 Internal Lockwasher 1 1}+74 22103 Helicon Pinion Shaft 11
33 59002 Cap Screw 5/16-18 x 5/8 1 1{ 75 57032 Snap Ring 11
34 12132 Idler 1 1| 76 54045 Bearing Cone 2 2
35 10165 Runner 2 2] 77 10107 Bearing Spacing 11
36 22101 Blower Housing 1 1] 78 22121 L, H, Rake 11
37 70010 Flange Whizlock Screw 3/8-16 x 1/2 2 2] 79 62011 Carriage Bolt 5/16-18 x 3/4 11
38 22123 Worm Clevis 1 1] 80 522001 Gear Case Assembly 11
39 22110 Worm Gear 1 1 78010 Helicon Patent Label 11
40 58034 Roll Pin 1/8 x 3/4 1 1 78014 Caution Label 11
41 Washer 1/4" Std, 1 1 78058 In-Out Label 11

64007

*10183 and 22103 is sold in a set only

PAGE 37




10997 SLICER BAR KIT

65042

83004

«®~ 59022

64002 — 72056

22101

1010 co009

@?‘ 54063 -
22107

3017

~ 55035
: 9 64002
> o P 63, 65039

10165

PAGE 38




BLOWER PARTS

LIST

Ph?;.t Description Rh;sz. l:ﬁ:'t Description R'::;d.
1138 Pipe Plug 2 55035 Flange Bushing 4
3017 Bearing Flange 1 56061 Seal 2
6071 Spacer 2 56062 Seal 1
10107 Bearing Spacing 1 57032 Snap Ring 1
10108 Gasket 1 58007 Roll Pin 1/4" x1-1/4" 3
10142 Bearing Flange 1 58022 Roll Pin 5/16" x 1-3/8" 1
10165 Runner 2 58030 Roll Pin 3/16" x 1-1/2" 2
10180 Gear Case 1 58034 Roll Pin 1/8" x 3/4" 1
10181 Flange 1 59022 Cap Screw 5/16-18 x 3/4" 3
10183 Helicon Gear 1 59024 Cap Screw 1/2-13 x 1" 2
10184 Bearing Support 2 59039 Cap Screw 5/16-18 x 1/2" 1
10195 Shear Bolt 2 60012 Setscrew 5/16-18 x 3/8" 2
10197 Grip 1 62009 Carriage Bolt 5/16-18 x 1/2" 8
10198 Cap 1 62010 Carriage Bolt 3/8-16 x 3/4" 4
10354 Hydraulic Drive Fitting 4 62022 Carriage Bolt 5/16-18 x 1-3/8" 1
10371  Adjustment Plug 1 63003 Lockwasher 5/16" Std. 3
10389 Idler Arm 1 63006 Lockwasher 1/2" Std. 2
11012 Wing Nut 1 63018 Internal Lockwasher 1
12131 Bearing Spacer 1 64002 Washer 5/16" Std. 11
12132 Idler 1 64007 Washer 1/4" Std. 1
22065 Bracket 1 64046 Washer 1,005 ID x 1.505 OD x 1/16" 4
22101 Blower Housing 1 64047 Washer .511 ID x 1.441 OD x 1/8" 2
22102 Front Gear Shaft 1 64052 Washer .380 ID x 13/16 OD x 24 Ga. 1
22103 Helicon Pinion Shaft 1 385

22104 Fan 1 65015 Nut 5/16-18 2
22107 Scraper Blade 1 65039 Locknut 3/8-16 4
22109 Clutch Lever 1 65040 Locknut 1/4-20 3
22110 Worm Gear 1 65042 Locknut 5/16-18 11
22112 Safety Wire 1 65056 Locknut 1/4-20 Flange Whizlock 6
22113 Discharge Chute 1 66003 Key #9 Woodruff 1
22114 Deflector 1 68044 Pop Rivet 6
22115 Control Crank 1 70010 Flange Whizlock Screw 3/8-16 x 1/2" 2
22119 Lower Collar Gear 1 70011 Ribbed Neck Bolt 1/4-20 x 5/8" 6
22120 R. H. Rake 1 70012 Flange Whizlock Screw 1/4-20 x 3/4" 5
22121 L. H. Rake 1 72056 Belt 1
22122  Pushnut 2 73036 Sheave 1
22123 Worm Clevis 1 78010 Helicon Patent Label (Not Illus,) 1
54044 Bearing Cup 2 78014 Caution Label (Not Illus,) 1
54045 Bearing Cone 2 78058 In-Out Label {Not Illus,) 1
54063 Ball Bearing 1 83004 Spring 1

PAGE 39




& o
ss040”” (‘ﬁ//\zoaa

59050 /\}
22057

600|2 66013

22001\ ﬁm

10294 @%\(\T 20 oora ™

59053 zzoss\
ss«s

59104 63017

o

/’ “ 68045
64001
221 17 22050 ——"1

22013 64002 65042

22029

247
22038 22035 w
2oz4~ 6\ 607
65043

L *\\\~a7ool
64001

64058

22008
[]— 58016

~
Lo 22042

1 % 22042
2o
54080

<

e j 64058
N

3

65054~

N\
ANV
2203 tozzoze

6700154
59082 22025

22012
X 59028
63002
,)\ 83026 @/
22045
™~ 22040

*Service Part Will Be
Supplied With Screws

PAGE 40




TRACTOR PARTS LIST

No.
Pb?c:.t Description Rh;:;d. p,‘?g't Description Req'd
2038 Clutch Handle 1 55039 Flange Bushing 4
3034 Roller 2 55048 Sleeve Bushing 1
3279  Spacer 1 58009  Roll Pin1/8" x 1" 2
6071  Spacer 2 58016  Roll Pin 3/16" x 1" 1
10211  Spur Gear 1 59001 Cap Screw 1/4-20 x 3/4" 1
10247  Ball Joint 1 59003  Cap Screw 5/16-18 x 1" 2
10288  Hub Cap 2 59028  Cap Screw 1/4-20 x 1/2" 7
10294  Sheave 1 59039  Cap Screw 5/16-18 x 1/2" 1
10376 Ratchet Plate 1 59050 Cap Screw 1/4-20 x 1-1/2" 1
12023 Bearing Support 2 59053 Cap Screw 5/16-24 x 3/4" 2
12086 Cap 4 59073 Cap Screw 5/16-18 x 1-3/4" 1
22001 Fork 1 59082  Cap Screw 1/4-20 x 3/4" 1
22002  Spindle Housing 1 59104  Cap Screw 1/4-20 x 3/8" 3
22003 Drive Spindle Housing 1 60012  Setscrew 5/16-18 x 3/8" Soc. Hd. 2
22004 Spindle 1 60014  Setscrew 1/4-20 x 1/4" Soc. Hd. 2
22005 Drive Disc 1 62009  Carriage Bolt 5/16-18 x 1/2" 2
22006 Bearing Spacer 1 62021  Carriage Bolt 1/4-20 x 1-1/2" 4
22007 Belt Finger 1 62024  Carriage Bolt 5/16-18 x 2" 1
22008 Carrier 1 63002  Lockwasher 1/4" Std. 5
22009  Shaft 2 63003  Lockwasher 5/16" Std. 5
22010 Hex Shaft 1 63017 Lockwasher External 3
22011  Pinion _ 1 64001  Washer 3/16" Std. 6
22012  Adjustment Link 1 64002  Washer 5/16" Std. 2
22013  Friction Wheel 1 64007  Washer 1/4" Std. 2
22014  Friction Wheel Hub 1 64037 Washer 9/32" ID x 1-1/4" OD x 1/18" 1
22015 Bearing Retainer 2 64042 Washer .751/.757 ID x 2" OD x 1/8" 2
gggiz Q’S:eflﬁto > 64056  Washer .268 ID x 9/16 OD x 3/64 1
22020 R. H. Lower Handle Bar 1 PP ‘I;_v;(fl?:\ftls;)f-/ ;205 DX 17" ODx 00z 8
22021 L. H. Lower Handle Bar 1 65042 Locknut 5/16-18 8
22025 Deadman Bracket 1 65043 Locknut 5/16-24 1
ggggg gﬁ:}ﬁﬁ;r i 65054  Locknut 1,/2-20 3
65056 Locknut 1/4-20 Flange Whizlock 0

22030 Deadman Lever 1 66006 Key #3 Woodruff 2
22034  Shift Rod 1 66011  Key 3/16" x 3/16" x 1-1/4" 2
22035  Shift Lever 1 66012  Key #91 Woodruff 1
22038  Shift Link 1 66013  Key SAE 1035 1
22040 Cover 1 66015  Key #5 Woodruff 1
22041  Fork , 1 67001  Cotter Pin 3/32" x 3/4" 4
22042 Bearing Retainer 4 67014 Cotter Pin 1/8" X 1_1/411 2
22044  Shift Handle 1 68025  Pop Rivet 8
22045 Spring Hook 1 68031 Pop Rivet 8
22047 Idler 1 68045  Rivet 1
22048  Drive Sheave 1 69032  Throttle Control 1
22049 Camshaft Sheave 1 70005 Wheel Bolt 6
22050 Idler Arm 1 70009 Flange Whizlock Screw 5/16-18 x 1/2" 7
22051 Rod Adapter 1 70011  Ribbed Neck Bolt 6
22053 - Idler Shaft - 1 71075  Wheel 2
22055 Upper Handle Bar 2 72023  Belt (Matched pairs only) 2
22057 Upper Clutch Rod 1 74025 Taptite #10-24 x 3/8" 3
22059  Link 1 75006  Grip 2
22060  Handle Bar Bracket 1 78033 4 H.P. Engine Decal (Not Illus.) 1
B orgelt coer 1 78059  Caution Shift Label (Not Illus.) 1
53118 Immer Bolt Gover 1 78060  Shift Label (Not Illus.) 1
. 4 78061 Handlebar Decal (Not Illus.) 1

54080 Ball Bearing 83026 Idler Spring 9
’ 83029 Spring 1

PAGE 41




22044
22023
g 83029 o P
64007
65042
sookg\‘s§?13
32000
10294 Q\ QYY
3003 ﬁ—ssozs
53054 70008
59(128 %’(:1 034 59039 640025?057
22 6300;5’ 2202§§a”¢’¢°
64001 10376 740
‘ 22037 . N 22038 22035 0\\~\60£f47
12086 65042 2201 65043
4.
22117 ”//64058@\30376 “" b3z
83026 ~ , ,_,st/’
)/65054 - 22008
20042 i ¢ '
¥ (fl/’//)x§\>y L 28042y s8018
22015 [ A A

o 3
<\\\\58°‘°\f &540’80@ o W @ /;\68025

N 55039 -7 4058
[ > T padss N °
20000 "y, «2086 (/\ \
i

22010 @

5800( $
L 22017 f\ ~22011
10211
%2004 6 400 1

3279 L e—65040

), 459028

\\’ 63002

22025
22012 2030

4080 \\y

22 ozmg
S

54080 SI0NG < /gg

> 20045
72023 20
, 22009 \

% Service Part Will Be
Supplied With Screws

'PAGE 42




TRACTOR PARTS LIST

P;: Description R'::;d. J F":ort Description R'::"d. T
2038 Clutch Handle 1 55039 Flange Bushing 4
3034 Roller 2 55042 Flange Bushing 1
3279 Spacer 1 58009  Roll Pin1/8x1 2
6071 Spacer 1 58016 Roll Pin 3/16 x 1 1
10211 Spur Gear 1 59001 Cap Screw 1/4-20 x 3/4 H.H. 1
10247 Ball Joint 1 59003 Cap Screw 5/16-18 x 1 H.H. 2
10288 Hub Cap 2 59028 Cap Screw 1/4-20 x 1/2 H.H. 5
10294 Engine Sheave 1 59039 Cap Screw 5/16-18 x 1/2 H.H. 1
10376 Ratchet Plate K 59050 Cap Screw 1/4-20 x 1-1/2 H.H. 1
11034 Idler Shaft 1 59057 Cap Screw 5/16-18 x 2 H.H. 1
12023 Bearing Support 2 60012 Setscrew 5/16-18 x 3/8 Soc. Hd. 2
12086 Cap 4 60014 Setscrew 1/4-20 x 1/4 Soc. Hd. 1
22000 Tractor Frame 1 62021 Carriage Bolt 1/4-20 x 1-1/2 Rd, Hd. 4
22001 Fork : 1 63002 Lockwasher 1/4 Std, 5
22002 Spindle Housing 1 63003 Lockwasher 5/16 Std, 5
22003 Drive Spindle Housing 1 64001 Washer 3/16 Wrought 3
22004 - ' Spindle 1 64002 Washer 5/16 Wrought 2
22005 Drive Disc 1 64007 Washer 1/4 Wrought 1
22006 Bearing Spacer 1 64042 Washer ,751/.757IDx 2 OD x 1/8 2
22007 Belt Finger 1 64058 Washer .500/.505 ID x 1 CD x .062 4
22008 Carrier 1 64059 Washer .189/.194 ID x15/16 OD x1/16 1
22009 Shaft . . 2 65034 Locknut 5/8-18 Jam 2
22010 Hex Shaft 1 65040 Locknut 1/4-20 Hex Pltd, 9
22011 Pinion 1 65042 Locknut 5/16-18 Hex Pltd, 5
22012 Adjustment Link 1 65043 Locknut 5/16-24 Hex Pltd, 1
22013 Friction Wheel 1 65054 Locknut 1/2-20 Hex Pitd, 2
22014 Friction Disc Hub 1 85056 Locknut 1/4-20 Flange Whizlock 6
22015 Bearing Retainer 2 86006 Key, Woodruff #3 2
22016 . Clutch Link 1 66011 Key 3/16 x 3/16 x 1-1/4 2
22017 Axle Shaft 1 66012 Key, Woodruff #91 1
22018  Wheel Hub 2 66013 Key, SAE 1035 1
22019 Drive Sheave 1 66015 Key, Woodruff #5 1
22020 R, H. Lower Handle Bar 1 67014 Cotter Pin 2
22021 L. H. Lower Handle Bar 1 68023 Rivet 1
22022 R, H. Upper Handle Bar 1 68025 Pop Rivet 8
22023 L. H, Upper Handle Bar 1 68031 Pop Rivet 8
22024 Camshaft Sheave 1 69032 Throttle Control 1
22025 Deadman Bracket 1 70005 Wheel Bolt 6
22028 Fastener 1 70009 Flange Whizlock Screw 7
22029 Bushing 1 70011 Rib Neck Bolt 6
22030  Deadman Lever 1 71075 Wheel 2
22034  Shift Rod 1 72023 Belt 1
22035 Shift Lever 1 74014 Taptite 5/16-18 x 1/2 3
22036 - Idler 1 74015 Taptite 1/4-20 x 3/8 3
22037 . Idler Arm 1 75001 Shift Ball 1
22038  Shift Link 1 75006 Grip 2
22039 Handle Bar Bracket 1 78033 4 HP Engine Decal (Not Illus,) 1
22040 Cover 1 78059 Caution Shift Label (Not Illus.) 1
22041 Fork 1 78060 Shift Label (Not Illus,) 1
22042 Bearing Retainer 4 78061 Handle Bar Decal (Not Illus,) 1
22044 Shift Handle 1 83026 Idler Spring 2
22045 Spring Hook 1 83029 Spring 1
22117 Quter Belt Cover 1
22118 °© Inner Belt Cover 1

PAGE 43



10997 suCER BAR KIT

0242

AN
62009
65042
83004\% #~59022 01 710198
o7 4002 72056 64052 3 \
» beso‘w%?
22046 22115
K/~59045
10389
12131__ 64002

12132 &\ | e—86071

11 4 .
10184 63003~ ‘Y

85056 cq1 64002

’ el
5_& 4047 ~ 70009
~—— 50024,
39 el \\\

63006 .
o7 bse007 2
A

54045 . 32104 D\
56051 ™~ e N N \ \\>

N 7 saong A/ p
70012 @ '\58030 ~ e 66003+ &Q&SGOG

10181 AN 10371
sohs S o022 ot
580071 9o\ 03
22102 Q. | 54044 _ o,
QL &R 0107

PAGE 44




o Description rerd. | Nor Description Regia
1138 Pipe Plug 2 55035 Flange Bushing 4
3017 Bearing Flange 1 56061 Seal 2
6071 Spacer 2 56062 Seal 1
10107 Bearing Spacer 1 57032 Snap Ring 1
10108 Gasket 1 58007 Roll Pin 1/4 x1-1/4 3
10142 Bearing Flange 1 58022 Roll Pin 5/16 x 1-3/8 1
10165  Runner 2 58030  Roll Pin 3/16 x 1-1/2 2
10180 Gear Case 1 58034 Roll Pin 1/8 x 3/4 1
10181 Flange 1 59022 Cap Screw 5/16-18 x 3/4 H.H. 3
10183 Helicon Gear 1 59024 Cap Screw 1/2-13 x 1 H.H, 2
10184 Bearing Support 2 59045 Cap Screw 5/16-18 x 1-1/2 H.H, 1
10195 Shear Bolt 2 60012 Setscrew 5/16-18 x 3/8 1
10197 - - Grip 1 62009 Carriage Bolt 5/16-18 x 1/2 Rd. Hd. 6
10198 Cap 1 62010 Carriage Bolt 3/8-16 x 3/4 Rd. Hd, 4
10354 Hydraulic Drive Fitting 4 63002 Lockwasher 1/4 Std, 2
10371 Adjustment Plug 1 63003 Lockwasher 5/16 Std. 1
10389 Idler Arm 1 64001 Washer 3/16 Wrought 1
11012 Wing Nut 1 64002 Washer 5/16 Wrought 12
12181 ‘Bearing Spacer 1 64046 Washer 1 005 ID x 1,505 OD x 1/16 4
12132 Idler 1 64047 Washer ,511 ID x 1,441 OD x1/8 2
22046 Eyebolt 1 64052 Washer ,380/.385 ID x 13/16 OD x 24 Ga. 1
22101 Blower Housing 1 65015 Nut 5/16-18 Hex Pitd. 2
22102 Front Gear Shaft 1 65039 Locknut 3/8-16 Hex Pitd. 4
22103 ' Helicon Pinion Shaft 1 65040 Locknut 1/4-20 Hex Pltd. 4
22104 Fan 1 65042 Locknut 5/16-18 Hex Pitd. 9
22105 R. H. Rake 1 65056 Locknut 1/4-20 Flange Whizlock 6

- 22108 L. H. Rake 1 66003 Key, Woodruff #9 1
22107 Scraper Blade 1 68031 Pop Rivet 6

)’ 22108 Worm Clevis 1 70009 Flange Whizlock Screw 1
22109 Clutch Lever 1 70010 Flange Whizlock Screw 2
22110 Worm Gear 1 70011 Rib Neck Bolt 6
22112 Safety Wire 1 70012 Flange Whizlock Screw 5
22113 Discharge Chute 1 72056 Belt 1
22114 Deflector 1 73036 Sheave 1
22115 Control Crank 1 78010 Helicon Patent Label (Not Illus.) 1
22119 Lower Collar Gear 1 78012 Sno-Thro Label (Not Ilius.) 1
54044 Bearing Cup 2 78014 Caution Label (Not Illus.) 1
54045 = Bearing Cone 2 78058  In-Out Label (Not Illus.) 1
54063 Ball Bearing 1 83004 Spring 1
54080 Ball Bearing 4

PAGE 45




SERVICE AND ADJUSTMENTS

CONTROLS

@SPEED SELECTOR: Sets speed of tractor. Change
speed or shift to reverse.

THROTTLE: Controls engine speed. (Move throt-
tle to fast position after engine has stopped to
prevent possible freezing of the throttle in the
slow position.

TRACTOR CLUTCH LEVER: Activates tractor drive.
Depress to move tractor, release to disengage
drive and stop machine.

@HAND CRANK: Turns discharge chute 230° so
snow can be thrown away from area being
cleared.

ATTACHMENT CLUTCH: Activates rakes and im-
peller.

CHOKE: Move choke to choke position to start
engine. -

KEY SWITCH: Prevents unauthorized use. Turn on
to run, turn off‘to stop.

INTERLOCK LEVER: Models 922010 thru 922025.
To minimize the chances for injury while the
auger and blower are operating (Attachment
clutch  engaged) either the interlock lever
or the tractor clutch lever  must be depressed
or the engine will stop.

STARTER BUTTON: The starter button(®) is found
on all units equipped with electric starters. Plug
the 120 volt cord into the starter block; plug the
opposite end into a convenience 120 volt outlet.
Push the starter button to start the engine.

A CAUTION:

A high speed impeller rotates inside this housing to throw the
snow. NEVER reach or push any object into the discharge
chute with the impeller rotating!

DEFLECTOR

....
255

Figure 3.

OPERATION

BEFORE STARTING

Fill crankcase(®) with Ariens Sno-Thro oil 5W-20
when using Sno-Thro.

Use Ariens Gard-N-Yard oil MS classification SAE-30
oil when using lawn attachments,

Refer to Engine Manual for appropriate crankcase
oil substitutes.

Fill fuel tank (N with fresh, clean, unleaded auto-
motive gasoline. Do not mix oil with gasoline.
(Leaded “regular” grade gasoline is an acceptable
substitute).

Make visual check with regards to safety precau-
tions, obstructions, lubrication and maintenance.

NOTE: Check for frozen throttle control and for frozen
fan before starting engine. These problems arise in
wet, slushy snow. If the fan is frozen, it is best freed
by thawing in a heated garage or other building. A
frozen throttle control may be freed by starting the
engine and letting it run long enough to heat up the
carburetor and loosen the cable. The best solution for
both problems is preventing freezing. Always return
the throttle control to FAST position after use. Allow
the engine to run for a short time before shutting
down to throw the remaining slush and water out of
the blower housing and thus prevent freezing of the
fan.

TO START

NOTE: If Sno-Thro is equipped with an interlock
system for the protection of the operator. Any time
the auger and impeller fan are operating (anytime the
Attachment Clutch is engaged) either the Interlock
Lever on the left handlebar; or the Tractor clutch lever
on the right handlebar must be depressed or the
engine will stop. THE OPERATOR MUST REMAIN
BEHIND THE HANDLEBARS, HOLDING ONE OR THE
OTHER OF THESE LEVERS WHILE THE ATTACHMENT
CLUTCH IS ENGAGED.

Turn key (Dto “Run” position.

Move speed selector (1) to neutral.

Move attachment clutch @to out position.

Move choke lever (§)to choke position.

Move throttle (2)to fast position.

Pull recoil starter (1)) to start engine. If the machine
is equipped with an electric starter attach the starter
cable to the starter switch, plug the cable into any
convenient 120 volt electrical outlet - and depress the
starter button to crank and start the engine. Follow
the starter manufacturers instructions supplied with
the starter.

Move choke (§)to no choke gradually as engine
warms up.

TO TRANSPORT

Move attachment clutch (5)to out position.

PAGE 46




®

Move speed selector (1) to desired speed.

Press down on handle bars to raise front of Sno-thro
slightly off the ground.

Depress tractor clutch lever (3)to transport unit.

TO OPERATE

Move deflector(M) to desired height.

Turn hand crank () to direct discharge chute.

Engage interlock lever(8).

Move attachment clutch(3) to in position.

Moved speed selector (1)to desired speed.

Move throttle (1) to desired speed.

Depress tractor clutch lever (3)to move tractor.

Speed of the machine is controlled by the throttle
and speed selector.

Maximum engine r.p.m. 3550-3650.

T0 STOP

Release tractor clutch lever (3). Allow the Sno-Thro
torun for ashort time to thaw out slush and water and
prevent freezing of the fan.

Disengage attachment clutch (5).

Disengage interlock lever(®).

Turn key (1) to “Off” position.

Move throttle to fast ofter engine has stopped.

MAINTENANCE

Ariens Company recommends that you have adjust-
ments made by your local Ariens dealer. He has the
tools and know-how to properly perform these main-
tenance adjustments which may be required to keep
the Sno-Thro operating at peak efficiency. The
Sno-Thro is equipped with the finest quality engine
obtainable. However, should servicing be required, it
can be obtained from an Ariens Dealer or an
auvthorized engine manufacturer’s service station.
Should you decide to make adjustments on your
Sno-Thro yourself, Ariens recommends that you call
your dealer for the answers to any questions that
might arise in performing this work.

SHEAR BOLT REPLACEMENT

Occasionally a small object may enter the collector
and jam the rakes. When this occurs, the shear bolts
securing the rakes to the shaft will break and allow
the rake to turn freely on the shaft preventing
damage to the gear drive. When this happens, turn
off the engine, remove wire from spark plug, remove
the broken shear bolt and replace with a new ARIENS
shear bolt. Use of any other type of shear bolt may
result in severe damage to the machine. USE ONLY
ARIENS SHEAR BOLTS FOR REPLACEMENT.

RUNNERS AND SCRAPER BLADE

The runners(i2) on each side of the blower housing,
and the scraper blade, along the back of the blower
housing, are all adjustable to suit conditions. Raising
or lowering the runners controls the distance the
scraper blade is held above the surface being cleared.
Runners are adjusted by loosening the two nuts
securing each runner. Move the runner to the desired
position and retighten the nuts. Be sure to adjust both

PAGE 47

runners to the same height to keep blower housing
level. Uneven runners make the machine difficult to
steer and will result in an uneven clearing job.

FIGURE 4

Adjustment of the runners is critical to good clean-
ing. If the machine is to be used on a gravel surface;
lower the runners so the blower will not pick up
gravel then after the remaining snow is packed down,
the runners may be raised for close scraping. On
smooth concrete or blacktopped surfaces, the runners
may be raised so the scraper blade rests on the
surface and scrapes clean.

The scraper is adjustable so it may be lowered to
compensate for wear. If the blade is allowed to wear
too far the blower housing may be damaged.

DRIVE DISC ADJUSTMENT

NOTE: Before adjusting the drive disc, be sure the
clutch lever is adjusted as described in paragraph 3 on
page 14, DEALER SET-UP AND PRE-SERVICE.

A drive disc adjustment is provided to compensate
for wear on the friction wheel. If slippage occurs
when the tractor clutch is engaged, tighten the drive
disc adjustment. This adjustment is accessible

through a hole in the bottom cover.

See Figure 5. Adjust as follows: Shift to REVERSE.
Tip machine forward on blower housing and brace
securely. Tighten the adjustment nut while turning
the wheels until the wheels begin to bind. Back off
1%2 turns. Wheels should then turn easily.

ADJUSTMENT NUT

FIGURE 5



77 ||

SPEED SELECTOR HANDLE

f

RANT

FIGURE 6

SPEED SELECTOR ADJUSTMENT

if the speed selector lever does not remain in
position, it may be re-adjusted as follows: Place the
shift handle BETWEEN holes in the quadrant. Tighten
the adjustment nut until the spring is just compressed
at the top; then back off the adjustment nut one turn.
Check the adjustment by moving the handle through
the forward and reverse speeds. Spring should hold
the shift handle firmly in position.

CHUTE CRANK ADJUSTMENT

In the event the chute crank fails to rotate freely,
loosen the nut securing the worm clevis to the
bracket. This hole in the bracket is slotted to permit
adjustment. Position the worm so there is a little
clearance between worm and the gear teeth on the
biower. Tighten the nut. Rotate the discharge chute
through its full travel to see that it turns easily.
Readjust if required. Lubricate as described under
LUBRICATION for smooth operation.

A CAUTION:

chute with the impeller rotating!

A high speed impeller rotates inside this housing to throw the
snow. NEVER reach or push any object into the discharge

DISCHARGE CHUTE

CAP SCREW (REMOVE TO SEPARATE UNITS)
FIGURE 7

TIRE PRESSURE

Check the tire air pressure at least once each
season. Maintain the pressure at 12 pounds.

BELT REPLACEMENT

CAUTION: Since replacing the belts will in-
volve turning the engine over with the start-
er, the spark plug wire must be disconnected
during this procedure.

The drive belt and the attachment drive belt are
both accessible by removing the blower housing as
follows:

1. Remove the nut and washer holding the worm
clevis on the bracket. Remove the chute crank by
sliding it back in the bracket and out of the way.

2. Remove the two flanged whizlock screws
securing the belt guard to the tractor. Remove the
belt guard.

3. Remove the cap screw on each side that secures
the blower housing to the frame. As the blower
housing and tractor are tipped apart, roll the belt off
the engine sheave between the sheave and belt
finger. This can be easily done by pulling the recoil
starter rope to rotate the engine sheave. With the
belt disconnected, the blower housing may then be
lifted from the frame.

//'/ ATTACHMENT
/ CLUTCH

ATTACHMENT
DRIVE BELT

BRAKE SHOE //#

i

FIGURE 8
REPLACEMENT OF THE ATTACHMENT DRIVE BELT

The sno-thro attachment drive belt is on the sheave
on the blower housing. To replace this belt, place the
attachment clutch lever in the up position; slip the belt
from under the idler; hold the impeller brake away
from the belt and slip the belt from the sheave. See
Figure 8.

Replace the belt by slipping it into position on the
sheave; positioning the brake shoe on the belt and
positioning the idler on the belt. Place the attachment
clutch lever in the down position before re-installing
the blower housing.

REPLACEMENT OF TRACTOR DRIVE BELTS

NOTE: The tractor drive belts are a matched pair of
belts. They must always be ordered in pairs and
replaced as matched pairs.

PAGE 48




[N
DRIVE BELTS (MATCHED SET)

FIGURE 9

The drive belts are held in place on the sheaves by
an idler pulley. To free the belts, insert a screwdriver
in the idler arm as shown in Figure 9. This will allow
the spring to be relieved on the idler arm; pull the
hair pin from the clevis and pull out the clevis. The
idler arm tension is-now relieved and the idler can be
folded from the belts and the belts removed from the
sheaves.

Toreplace the belts, position a new pair of belts on
. the sheaves. Insert the screwdriver in the idler arm
. oNd pry the arm into position as shown in Figure 9.
QReplcce the clevis pin. Use the top hole on 4 and 5

¥ HP machines; the bottom hole on 6 HP models. Secure
the clevis in place with the hair pin. Position the idler
carefully on the belts.

With the belts in position and the idler in place,
check the belt alignment. The engine sheave and the
tractor sheave must align with one another WITH THE
TRACTOR CLUTCH ENGAGED. If the sheaves are not
properly aligned, loosen the setscrews on the engine
sheave and align the sheaves. Retighten the set-
screws. Check the belt alignment WITH THE CLUTCH
ENGAGED.

REPLACEMENT OF BLOWER HOUSING

Position the blower housing on the rod in the tractor
frame and secure as follows:

1. Tip the blower and tractor together. Be sure the
clutch rod slips into the clutch fork. Hold the attach-
ment drive belt up as the units are tipped together.
Secure with the two cap screws into the frame. As the
cap screws are tightened, hold up on the handlebars
to be sure the two units are secured tightly together.

2. Roll the attachment belt on to the engine sheave.
Pull the recoil starter rope to turn the engine sheave
and roll the belt into place under the belt finger.

3. Check the belt finger spacing. There should be
1/8 inch clearance all around the belt finger and belt
with the attachment clutch engaged. Readjust the
belt finger if required.

4. Check the sheave alignment with the attachment
" belt in place and attachment clutch engaged. Readjust

\ /
\Qx’ - ~/
BELT F|NGER

FIGURE 10

the position of the blower sheave as required to align
the sheaves. It may be necessary to tip the blower
housing away from the tractor to gain access to the
blower sheave.

5. Replace the belt guard and chute crank
assemblies. Readjust the chute crank as described in
the paragraph above. Replace the spark plug wire.

FIGURE 11

REPLACEMENT OF FRICTION WHEEL

1. Tip the machine up on the blower housing and
brace securely. Remove two cap screws securing the
bottom cover and remove the cover. Depress the
clutch handle to remove the bottom cover.

2. Place the speed selector in REVERSE position.
Use a wrench on hex shaft to hold the friction wheel
while the nut securing the friction wheel to the hub is
loosened. Remove the nut, retainer and lift out the
friction wheel.

3. Position a new friction wheel on the hub and
replace the retainer and nut. Tighten nuts to 45 to 55
foot pounds with a torque wrench.

4. Replace the bottom cover. Readjust the drive

PAGE 49



disc as described in the DRIVE DISC ADJUSTMENT on
page 47, Figure 5.

CARRIER REMOVAL

1. Remove hub cap, washer, and cotter pin, and
remove one wheel and wheel hub and key on right
hand side.

2. Remove 2 roll pins on either side of spur gear.

3. Remove woodruff key securing spur gear.

4. Remove shaft and spur gear.

5. Remove ratchet plate or cotter pin on shift link
and remove shift link from shift lever. (We show both
the ratchet plate and cotter pin as on the late models
we have replaced the ratchet plate with the cotter
pin.) If you have a problem with the ratchet plate not
holding, drill a cotter pin hole close to the edge of the
rod and replace with a washer and cotter pin.

6. Remove ratchet plate on shift rod.

7. Remove 3 taptites holding the deadman
bracket.

8. By tipping the deadman bracket between the
hex shaft and top of the carrier.

9. The carrier can then be removed from the
frame.

10. To remove hex shaft, gear, bearings, or
bronze bushings, it is necessary to drill out the pop
rivets.

11. We are showing 2 carrier assemblies as the
late models will have a longer shaft and a nut is used
on both ends.

Until this change is effected the hex shaft is flush
and if a bearing is replaced on this end it is necessary
to use locktite between the shaft and inner bearing
race.

REPLACEMENT OF CARRIER BRACKET

1. By tilting deadman lever and bracket between
hex shaft and top of carrier the shift link must be in
proper position with the shift lever.

2. Bolt deadman bracket in place.

3. Place shift link in shift lever, be sure gear is
located in between the fork fingers and the top of the
carrier on the upper shaft.

4. Replace axle and gear in frame.

5. Put in woodruff key.

6. One roll pin and position gear, then replace
other roll pin.

7. Replace key, wheel, washer, cotter pin, and
hub cap:

8. Replace cover.

9. We have changed the idler to accommodate a
cotter pin. Again, if anyone has a problem of the
ratchet plate coming off, drill the rod and use a
washer and cotter pin.

REMOVAL OF DRIVE SPINDLE HOUSING

1. Remove belt by springing idler arm as far as
possible to free belt from large pulley. Do not roll belt
over pulley as you may cut cord in the belt. If the belt
is not loose enough to drop off large pulley, loosen set
screws holding camshaft sheave and slide sheave and
belt off shaft.

2. Remove bottom cover.

3. Remove spring and hook from fork.

4. Remove one wheel from either side.

5. Remove cap on wheel side and slide shaft out
of fork and frame.

6. Remove ratchet plate from adjustment link.

7. Remove nut, washer, and spacer from adjust-
ment link.

8. Remove fork from adjustment link and frame.

9. Remove nut from shaft by wedging screw-
driver under drive disc.

10. Remove V belt pulley.

11. Remove 3 cap screws holding clutch assem-
bly.

12. And remove assembly.

[ Interlock
i " Switch
[
—_ Linkage
‘Interlock”™= ka9
Link
LWRESL hak /N
Interlock r
Switch f
Adjustment A

PAGE 50




ARIENS SNO-THRO DRIVE ADJUSTMENTS

When making friction wheel adjustments, first check position of the clutch handle, as this affects the pressure
being applied to the friction wheel. Adjust clutch handle so it is positioned as shown in Figure 1.

With clutch handle position correct, proceed with the adjustment of the friction wheel as follows.

Clutch Handle
Parallel

Clutch Handle

Nylon Block

Disengaged Model 924013 and
all 922000, 910000 Models

Rod ! FIGURE 1

MODEL YEAR PROCEDURE ILLUSTRATION
922006 4-20” | 72-74 Tip machine forward. Remove cover and shift to reverse.
922008 5-20” 72-74 With clutch handle in up position turn adjusting nut (A)
922009 6-24” 73-74 and rotate friction wheel until it contacts the drive disc.
922012 4-20” 74-75 Turn the adjustment nut (A) 1-1/2 turns out (counter-
922014 5-20” 74-75 clockwise).

922016 6-24” 74-75
922018 4-20” 75-76
71922020 5-20” 75-76
922021 5-Tractor | 75-76
922022 6-24” 75-76

SAFETY SWITCH AND ACTIVATOR ROD HARDWARE REPLACEMENT
ON 1974-75 COMPACT SNO-THRO MODELS 922012, 922014, 922016

Occasional incidents have been reported that the 74021 taptites used in securing the 22139 switch activator rod
and the 25172 safety switch to the frame are coming loose.

Solution: Replace the (6) taptite screws with (6) 59097 screws (#10 — 24 x 3/8 hex head) and (6) 63026 lock-
tooth) and torque to 25 inch pounds.

washers (#10 ext.

(4

2 #63026 Lockwashers :.J\

#10 Ext. Tooth I ~< Q'
~d
4 #59097 Screws —

#10 — 24 x 3/8 Hex Head

22139 Switch
Activator Rod

22140 Rod

Retainer g

25172 Safety -y
Switch

é

% #10 Ext. Tooth
R
W™

— 22138 Switch Bracket

PAGE 51

4 #63026 Lockwashers

\ 2 #59097 Screw

#10 — 24 x 3/8 Hex Head




PROCEDURE FOR ADJUSTING THE SHIFT SPRING
ON 922000 SERIES SNO-THROS.

1. Place 22044 Shift Handle between holes in
quadrant.

2. Tighten adjustment nut until 83090 Spring is
just compressed on top. Back off adjustment nut 1
turn.

3. Check adjustment by moving shift handle
through the forward and reverse speeds. Spring
should hold shift handle firmly in position.

83090
Spring
Compressed
on top.

Adjustment Nut

PAGE 52

2044

/ Shift Handle

T

/

Quadrant




INSTALLATION INSTRUCTIONS FOR TECUMSEH
120 VOLT ELECTRIC STARTER KIT

WARNING — This starter is equipped with
a three-wire power cord and plug and is
designed to operate on 120 volt AC house-
hold current. It must be properly grounded
at all times to avoid the possibility of elec-
tric shock which may be injurious to the
operator. FOLLOW ALL INSTRUCTIONS
CAREFULLY AS SET FORTH BELOW.

Determine that your house wiring is a three-wire
grounded system. Ask a licensed electrician if you
are not sure.

IF YOUR HOUSE WIRING SYSTEM IS NOT A
THREE-WIRE GROUNDED SYSTEM DO NOT USE THIS
ELECTRIC STARTER UNDER ANY CONDITIONS.

If your system is grounded and a three-hole re-
ceptacle is not available at the point your starter will
normally be used, one should be installed. Be sure
electricity is shut off at fuse or breaker box so there is
no chance of coming in contact with 120 volt current
during receptable installation.

” _BRACKET SCREW
=AND WASHER

- e A |

BLOWER HOUSING ;-
MOUNTING SCREW

FIGURE 1

E\FTARTER INSTALLATION
’ 1. Loosen the blower housing mounting screw

and remove the upper portion of the backing plate as
shown in Figure 1.

2. Remove the partially punched out segment of
the blower housing as_shown in Figure 2, by gripping
the piece with a pliers and gently twisting.

3. Remove and discard the lower fuel tank
bracket mounting screw (Figure 1) but keep the large
flat washer.

4. Loosen the screws that attach the lower
bracket to the fuel tank. (See Figure 1.)

5. Insert starter bracket underneath blower
housing extension and route spark plug wire under-
neath starter bracket. (See Figure 3.)

6. insert two of the three self-tapping screws in-
cluded in the kit into the lower starter mounting
bracket. The self-tapping screw will cut thread. Put
the large flat washer on the third screw and insert it
through the lower fuel tank bracket, blower housing
extension and starter mounting bracket and tighten it
securely. (See Figure 3.)

-7. Tighten the lower mounting screws securely.

' : Q
' PAGE 53

FIGURE 2




UPPER BRACKET
MOUNTING SCREW
AND WASHER

BLOWER HOUSING
EXTENSION

(§

LOWER BRACKET IC’;) e

MOUNTING SCREWS

JH-SWITCH CORD

V.25 SPARK PLUG
, Y WIRE
//

FIGURE 3

8. Route the switch cord around the rear of the
engine. Insert the switch box into the carburetor
cover so that the push button comes through the large
hole. Insert the two mounting screws into the switch
box and tighten them securely. (See Figure 4.)

9. Check to be sure that the switch box cord is
not bumping the carburetor bowl drain. (See Figure
4.)

10. Attach caution decal to heater box near push
button. (See Figure 4.)

OPERATION

1. Select power cord from kit and attach female
end to prongs provided on switch box. (See Figure 4.)

2. Plug other end into the three-hole grounded
receptacle.

SWITCH
MOUNTING SCREWS

|

Svo— ——{~\ PUSH BUTTON
N CAU}AION:Q)‘\\:ié'\/

PAGE 54

FIGURE 4

3. Set engine carburetor control as you normally
would for starting engine. (See Owner’s Manual for
detailed starting instructions.) Be sure clutch is
disengaged if unit is so equipped.

4. STAND CLEAR and depress starting swit“ 4

(Figure 4). As soon as engine starts, release switch? |

NOTE: Follow cranking instructions on decal on
starter motor or on decal attached to heater box in
Step 10 of Installation Instructions. If your engine is
hard to start have your local Tecumseh Service Dealer
examine why and correct the reason.

5. After engine is started disengage power cord
at wall receptacle first and then from switch box.
Store the cord in a safe, dry convenient place.




LUBRICATION

ENGINE

Fill crankcase () with Ariens Sno-Thro oil 5W-20
m when using Sno-Thro.
2 Use Ariens Gard-N-Yard oil MS classification SAE-30
when using lawn attachments.
Refer to engine owners manual for appropriate
crankcase oil substitutes.
Fill fuel tank @with fresh, clean unleaded auvtomo-
tive gasoline. (Leaded “regular” grade gasoline is an
acceptable substitute.)

NOTE: For detailed instructions on engine refer to
manufacturer’s booklet packed with the machine.
TRACTOR DRIVE

At start of season, grease gears, hex and axle shoft
as indicated in figure 14. Use Ariens Moly Lithium

grease.

Put two or three drops of light oil on shift lever and
other linkage points. CAUTION: A Do not allow - , i
grease or oil to come in contact with friction wheel, . HEAVY OIL HERE
drive disc or belts.

FIGURE 13

SNO-THRO UNIT

Drain and refill Sno-Thro gear case with about five Oil the discharge chute with several drops of heavy

ounces of Ariens Premium Gear Lubricant MP-90 oil. See Figure 13.
every 25 hours operation.
To drain and refill, remove fill plug (B), remove
drain plug (A) and allow oil to drain. Tip machine
back on handlebars. Pour oil into fill hole (B) until it
7"/ starts to run out of drain hole. See Figure 12. Replace
drain and fill plugs.

Grease rake shaft periodically or each time a shear '
bolt is replaced. At the end of the season, remove ® /
shear bolts, use a grease gun on zerk fittings to
grease rake shaft, turn rakes on shaft several times

and replace shear bolts. See Figure 12. Use Ariens / /
000150 grease. 4

SHEAR BOLTS “D” ZERK FITTING ==Y\

FIGURE 14

OiL DRAIN
SCRAPER BLADE “A”

Q FIGURE 12

PAGE 55




TROUBLE SHOOTING

SERVICE
MODEL TYPE OF FAILURE CAUSE SOLUTION BULLETIN
ORLETTER
1) 922000 32016 gear breaking. 1. fce build up in bottom
cover.
2) 922000 69108 throttle cable bending. 1. Use 69080 cable.
3) 922000 Starter chewed up flywheel. 1. Not installed properly.
4) 922000 Broke gear case. 1. Rusted auger shaft.
2. Wrong shear bolts.
5) 922000 Drive belts failing. 1. Not installed properly.
2. Not aligned properly. 1. Should clutch unit while
aligning.
3. Not matched set of belts.
4. Pulleys not machined prop-
erly.
6) 922000 522010 Helicon Gear failing. 1. Shaft not heat treated prop-
: erly. ‘
7) 922000 Seals leaking in gear case. 1. Poor installation.
2. Seal cavity bored off center.
8) 922000 Friction hub comes loose. 1. Use new style 22192 hub
with 22196 retainer.
9) 922000 Throttle control bent or frozen. 1. Not put into fast position
when last used.
2. Not lubricated. ‘
10) 922000 72023 belts breaking. 1. Misalignment of idler. 1. Adjustidler.
Series 2. Belts not matched. 2. Replace belts.
3. Sharp edge on sheaves. 3. Remove sharp edges.
4. Improper alignment. 4. Re-align.
5. Improper grooves in sheaves. 5. Replace sheaves.
6. Loose sheaves. 6. Tighten.
11) 922012 Engine stops when engaging 1. Interlock lever not de- 1. Depress.
thru blower. pressed.
922017 2. Interlock switch not adjust- 2. Adjust at rear gf tractor.
ed properly.
3. Hardware mounting inter- 3. Replace with correct hard-
lock system coming loose. ware. See page 52
12) 922000 Poor shifting. Not adjusted properly. ~ SL-118
13) 922000 No drive. Not adjusted properly. See page 52

BELT CROSS REFERENCE

YEAR HP DRIVE BLOWER

1975, 1978 4,5 HP. 72023 72056
6HP. 72074 72056

1968/74 4,5HP. 72023 72056

PAGE 56




ENGINE LISTINGS

013

63

A%OUU&
20295L ANON r9L€SL-094 %£028 +29 101000 £L10226 8 SL6T-%L61
. 9
T1¥009y
20295L ANON £9L€5L~09H 1078 *99 101000 910226 8 SL6T=%L61
9
T7039Y
L6THSL V00£506 800L9-0SSH 24028 *09], 101000 510226 8 SL6T-%L6T
4
AwOOUM
L6TIHSL V00£506 800L9-0SSH 2L028 *93L 101000 #1026 8 SL6T-YL61
<
ﬁﬂoomm
/422108 408065L V00£506 20%%5S=-0YSH 12028 +991 101000 £€10226 8 SL6T-%L6T
i
VLL82E 11093y
/922108 20805SL v00€£506 20%7%765=0%SH 1L028 +93], 101000 210226 8 CL6T-%L6T
k4
ﬁwoomm
202952 INON r9L€sL=094 41028 *99 101000 600226 8 Y161-€L61
9
TTo59%
L6THSL VOOES06 800L9-0SSH 7,028 *29g, 105800 800226 8 L6T-€L61
S
ﬁﬂouwm
L6TYSL V00£506 800L9-0SSH zL028 +99] 621000 L0076 8 2L6T-€L6T
S
VLL8TE 11099y
/42108 408055L Y00€506 20%%$S-0%SH 1,028 *09], 109900 900226 8 H261-€L61
Y
171099y
L6THSL V00£506 800L9-0SSH 24028 ©991 101000 800776 8 €L61-2L61
S
Aﬂouwm
L6THSL V0O0ES06 80049-05SH TL028 °99] 101000 L00ZT6 8 €L61-2L61
S
vLL82¢€ 11099y
/qze108 40805SL V00£506 20%6S=0YSH 1L028 *29], 101000 900226 8 €L61-TL61
%
VLL8TE 17059y
/4922108 408055, V00£S06 06926S=-0%SH 09028 *29], 100000 200226 8 TL6T~T1L61
%
vLL8Z¢€ TT053% ]
/4922108 408055 L V00£S06 959755 -0%SH 6£028 .uww 100000 666276 8 1L61-0L61
VLL82E 11099%
/422108 g0805SL V00£506 459255 -07SH 6£078 +99] 100010 6667C 8 0461-6961
. ki
A /¥8:74% 11099y
/422108 4908055L V00£506 VZETSS~0YSH 02028 *99] 100000 66622 8 6961-8961
Vi
Siuvd SLUvd HIAWNN S14vd S1uvd HIGWNN . ¥3LYVLS dn ‘ON
oav INOW3Y %9078 LUOHS agvy JAOW3Y INION3 HIAWNN Y3IAWNN YW aNv YIGWNN | QHYD CLENY
INIIN3 Wai ‘d'H ¥IGWNN 1300W | 3HOM 1300W
%3078 LYOHS INIWIIV1d3IY ININ3 LNIWIIVIdaN TWNIING N3ty INI9N3 LLED QUIIN
o1yl -oug $9TI2S 000°2Z :19naoHd

PAGE 57



ENGINE LISTINGS

¢l

113

11099y
91295¢L ANON W9LESL-09H co1e8 co9] 10000 220226 8 8L61-LL6T
9
11099y
L6TYSL V00€S06 €800£9-055H %0128 +09] 101000 120226 8 8L61-LL61
3
11008y
S
viL8TE 11099y
/gzzio8 40805SL VOOES06 A0¥Y$S-0%SH €0128 193y 101000 610226 8 8L6T-LL61
v
VLL8TE 11099y
/dzz108 2080562 VO0ES06 40%%5S-0%SH £o1z8 ©93] 100800 810226 8 8L6T-LL6T
ki
TT699%
91295¢ 9NON W9LESL-09H <0128 <99y 101000 £20226 8 LL6T-9L6T
9
11099y
9129S5L ANON W9LESL-09H S0128 +093, 104200 720226 8 LL6T-9L61
9
11099y
L6TYSL V00£S06 9800£9-0SSH %0128 +99L 101000 120226 8 LL6T-9L61
S
11092y
L6T%SL V00£506 4800£9-05SH #0128 +291 | T0L%00 | 0202T6| g LL61-9L61
S
vLL8ZE 11099y
/422108 408055, VOOES06 A0%YSS~0wSH £0128 *991 101000 610226 g LL61-9L61
Y
VLL8ZE 11099y
/422108 40805SL VO0£S06 207755 -0%SH €018 *991 108€00 810726 8 LL6T-9L61
]
11099y
91295L ANON 19L£SL-09H co1z8 <99, 101000 £20226 8 9L61-SL61
9
11099y
9129S¢ ANON T9LESL-09H So128 03], 101000 zTozee| 8 9L61-5L61
9
Troo3y
L6TYSL V00€S06 V800£9-0SSH %0128 991 101000 120226 8 9L61-SL61
S
17009y
L6TYSL V00ES06 v800L9-0SSH %0128 T2 101000 020226 8 9/61-GL61
S
VLLBTE 110999
/gzeios 90805SL VO0£506 aoyysS-0%SH £0128 +991 101000 610226 8 9L61-GL61
' L/
VLL8T¢E 11099y
/422108 208056, VO0£S06 aoyvsS-0%SH £0128 +09 101000 810Z26! g 9L61~SL61
Y
S1uvd SLuvd YIGWNN s14vd S1¥Vd HIAWNN HILHYLS an ‘ON
aav JAOWIY 3018 LYOHS aav IAOW3Y 3NIDN3I HITWAN BIBWNN YW aNv YIGWNN | OWYD Hv3A
aNIDNT wal "d'H y3GNAN | 13AOW | JHOIS 1300W
1YNI9IHO SNIIYY INIDNZ Tviu3s OHIIN

%3078 LHOHS LNIWIIVIdIH

INIONI LINFWIIVIdIY

PAGE 58



b1

e1d

Trod9y A
912952 ANON W9LESL-09H S0128 *9L | 101000 | €202Z6 8 8L61~-L161
9

Siuvd SLyvd HIAWNN S1Hvd S14Vd. 4IGWAN ‘ ¥3lyvis dn ‘ON .
aov IAOW3Y %9079 LEOHS ‘v IAOW3Y INION3 YIAWON ¥3IAWNN INYW aNv UISWNN | OWVD . TE
v INION3 wal “d'H ¥3QWAN | 1300N | 3HOI4 1300W

%9078 LHOHS LNIW3IVd3H INIDN3 LNIWIIVId3Y TvNIDIYO SN3ly 3NI9NS Tvidas CUIIW
oayj-ous 831125 000°2Z :L0NO0Yd

J

PAGE 59




